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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.407(e) 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum E.I.R.P Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
3.41dB
34 15.407(b) Unwanted Emissions Pass under the limit at
5895.00 MHz
22.17 dB
3.5 15.207 AC Conducted Emission Pass under the limit at
0.44 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: William Chen
Report Producer: Rachel Hsieh
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1 General Description

1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

Antenna Type
WLAN:

<Ant. 4>: ILA Antenna
<Ant. 3>: IFA Antenna

GSM/WCDMAJ/LTE/5G NR, Bluetooth, BLE, BLE channel sounding, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax,
Wi-Fi 5GHz 802.11a/n/ac/ax, Wi-Fi 6GHz 802.11a/ax, NFC, WPC Rx and GNSS Rx.

EUT Information List

S/N Performed Test Item
38011JEKB00290
RF Conducted Measurement
36151JEKB12371
38011JEKB00050 Radiated Spurious Emission
38011JEKB00085 Conducted Emission

Antenna information

5850 MHz ~ 5895 MHz

Peak Gain (dBi)

Ant. 4: -3.3
Ant. 3: -3.3

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
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1.1.1Antenna Directional Gain

<For CDD Mode>

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gant + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

Array Gain = 10 log(NANT/NSS) dB.

The directional gain “DG” is calculated as following table.

DG DG
for for
UNII-4
Ant 4 Ant 3 Power PSD
(dBi) (dBi) (dBi) (dBi)
-3.30 -3.30 -3.30 -0.29

Calculation example:

If a device has two antenna, Ganti= -3.3dBi; Gant2= -3.3dBi

Directional gain of power measurement = max(-3.3, -3.3) + 0 =-3.3 dBi
Directional gain of PSD derived from formula which is

10 x log {{[ 10" (-3.3dBi/ 20) + 10" (-3.3dBi/20) "2}/ 2}

=-0.29 dBi
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

THO5-HY, CO07-HY, 03CH15-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1rO1.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO02rO1.

¢+ FCC KDB 291074 D02 EMC Measurement vO1(Draft)

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape) and accessory (Adapter or Earphone), and adjusting the measurement antenna
orientation, following C63.10 exploratory test procedures and find X plane with Adapter as worst

plane.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequenc Note
Frequency Band Bandwidth Channel (&L:_'Z) i
169 5845 Straddle
20 MHz 173 5865
5850-5895 MHz 177 5885
(U-N1I-4) 167 5835 Straddle
40 MHz
175 5875
80 MHz 171 5855 Straddle

Note: The channel noted with “straddle” spans 5.725-5.850 GHz and 5.850-5.895 GHz.
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2.2 Test Mode

This device support 26/52/106/242/484/996-tone RU.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2022.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is

tested.

Except for 802.11n HT20, the power for 802.11n and 802.11ac mode is smaller than 802.11ax mode,

so all other conducted and radiated test is covered by 802.11ax mode.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode

Modulation Data Rate

802.11a 6 Mbps

802.11n HT20 MCSO0

802.11n HT40 (Covered by HE40) MCSO0

802.11ac VHT20 (Covered by HE20) MCSO0

802.11ac VHT40 (Covered by HE40) MCSO0

802.11ac VHTB80 (Covered by HE80) MCSO0

802.11ax HE20 MCSO0

802.11ax HE40 MCSO0

802.11ax HE80 MCSO0

Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.

Test Cases
AC Conducted | Mode 1: 5G NR n5 Link + WLAN (5GHz) Link + Bluetooth on + NFC on + USB
Emission Cable 3 (Charging from AC Adapter 2) + Handset mode; Battery < 50%

Remark:

1. For Radiated Test Cases, the tests were performed with Adapter 1 and USB Cable 3.

2. During the preliminary test, both charging modes (Adapter mode and WPC Rx mode) were
verified. It is determined that the adaptor mode is the worst case for official test.

TEL: 886-3-327-0868 Page Number 1 9o0f 27
FAX: 886-3-327-0855 Issue Date : Dec. 12, 2023
Report Template No.: BU5-FR15EWLUNII4 AC MA Version 2.0 Report Version 101



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR380307F

RF test channel of UNII-4 and UNII-3 &-4 span channels
ch.# 802.11a 802.11n HT20 802.11ax HE40 802.11ax HE80
L Low 169 169 167 -
M | Middle 173 173 - 171
H | High 177 177 175 -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.

2.3 Connection Diagram of Test System

<AC Conducted Emission Mode>

1200 aciE0Hz
EUT
(Adapter)
EUT
(USE Cable)
Bluetooth

EUT Earphone Notebook

WLAN AP
System Simulator

TEL: 886-3-327-0868
FAX: 886-3-327-0855
Report Template No.: BU5-FR15EWLUNII4 AC MA Version 2.0

Page Number : 10 of 27
Issue Date : Dec. 12, 2023
Report Version 101




samonias. FCC RADIO TEST REPORT Report No. : FR380307F

<WLAN Tx Mode>
120Vac/50Hz

EUT
(Adapter)

]
EUT

(USB Cable)

EUT

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name FCC ID Data Cable [Power Cord

1. |System Simulator |Anritsu MT8820C N/A N/A Unshielded, 1.8 m

2. |Bluetooth Earphone|Sony Ericsson |MW600 PY7DDA-2029 N/A N/A

3. |WLAN AP Netgear RAXE500 PY320300508 N/A Unshielded, 1.8 m
AC I/P:

. Unshielded, 1.2 m

4. |Notebook DELL Latitude 3400 FCC DoC N/A
DC O/P:
Shielded, 1.8 m

2.5 EUT Operation Test Setup

The RF test items, utility “adb command 1.0.32” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

The testing follows FCC KDB 291074 D02 EMC Measurement vO1 Section 2.5 Minimum Emission
bandwidth

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

© g &M w0 NP

Measure and record the results in the test report.

3.1.4Test Setup

i

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum E.l.R.P Output Power Measurement

3.2.1Limit of Maximum E.I.R.P Output Power

For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz band,
the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz band, and
the maximum e.i.r.p. over the frequency band of operation must not exceed 30 dBm. Client devices
operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz bands must not

exceed an e.i.r.p. of 30 dBm.

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.2.4Test Setup

[ 1 ] g

Power Meter Attenuator

EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

1.  For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz
band, the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz
band.

2.  For client devices operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz
bands shall meet both 15.407(a)(3)(i) 30dBm/500kHz and 15.407(a)(3)(iii) 14dBm/MHz limit,
where the stringent limit 14dBm/MHz is applied.

3. For an indoor access point operating on a channel that spans the 5.725-5.850 GHz and
5.850-5.895 GHz bands shall meet both 15.407(a)(3)(ii) 36dBm limit, where the stringent limit
20dBm/MHz is applied.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
- Set VBW = 3 MHz.
« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.
+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.

3.3.4Test Setup

e ]

Spectrum Analyzer

EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement
This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as the following table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.
E=w HV/m, where P is the eirp (Watts)
(2) For transmitters operating solely in the 5.850-5.895 GHz band or operating on a channel that
spans across 5.725-5.895 GHz:
15.407(b)(5)(ii), all emissions at or above 5.895 GHz shall not exceed an e.i.r.p. of -5 dBm/MHz
and shall decrease linearly to an e.i.r.p. of —27 dBm/MHz at or above 5.925 GHz.
All emissions below 5.725 GHz shall not exceed an e.i.r.p. of —27 dBm/MHz at 5.65 GHz
increasing linearly to 10 dBm/MHz at 5.7 GHz, and from 5.7 GHz increasing linearly to a level of
15.6 dBm/MHz at 5.72 GHz, and from 5.72 GHz increasing linearly to a level of 27 dBm/MHz at
5.725 GHz.
(3) KDB789033 D02 v02r01 G)2)c)
Use guidance in KDB Publication 789033 for all measurements. Unwanted emissions outside of
restricted bands are measured with an RMS detector. In addition, 15.35(b) applies where the peak
emissions must be limited to no more than 20 dB above the average limit.
Unwanted band-edge emissions may be measured using the integration method as described in
KDB Publication 789033 3. d) (ii). Emissions below 5725 MHz should be measured using

peak-detection while emission above 5895 MHz should be measured using average.
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Frequency(GHz) EIRP (dBm) Field Strength @3m distance Note
(dBuV/m)

Below 5.65 -27dBm/MHz 68.2 Peak

5.7 10dBm/MHz 105.2 Peak

5.72 15.6dBm/MHz 110.8 Peak

5.725 27dBm/MHz 122.2 Peak
5.895 -5dBm/MHz 90.2 Average

5.895 15dBm/MHz 110.2 Peak
Above 5.925 -27dBm/MHz 68.2 Average

Above 5.925 -7dBm/MHz 88.2 Peak

Note: Field strength at 3 m distance is converted to EIRP as the following equation:
EIRP[dBm] = E[dBuV/m]- 95.2

3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02rO1.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
. RBW = 120 kHz
. VBW = 300 kHz
«  Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
«  VBW =3 MHz
. Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
«  VBW =10 Hz, when duty cycle is no less than 98 percent.
«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT was placed at distance 3 meter from measurement antenna which was mounted on the
top of a variable height antenna tower.

4. The measurement antenna is a broadband antenna and its height is adjusted between one
meter and four meters above ground to find the maximum value of the field strength for both
horizontal polarization and vertical polarization.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. Radiated testing below 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from 0 degree to 360 degree to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from O degree to 360 degree to find the peak maximum hold reading for
scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6dB

margin against average limit line, the position is marked as “-*.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

_ —’.

15m

Metal Full Soldered Ground Plane
o0

Spectrum Analyzer / Receiver

—
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

=

Spectrum Analyzer / Receiver

3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6Test Results of Radiated Spurious Emissions (above 18 GHz)

For frequency above 18GHz, the pre-scanned result is 20dB lower than the limit line is not reported.

3.4.7Test Result of Radiated Band Edges

Please refer to Appendix C and D.

3.4.8Duty Cycle

Please refer to Appendix E.

3.4.9Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement

3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio

frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of emission (MHz)

Conducted limit (dBuV)

Quasi-peak Average

0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

3.5.2Measuring Instruments

*Decreases with the logarithm of the frequency.

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1.

© N o g k~ w0 DN

80 centimeters from any other grounded conducting surface.

Hold Mode.

All the support units are connecting to the other LISN.

The frequency range from 150 kHz to 30 MHz was searched.

The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
Connect EUT to the power mains through a line impedance stabilization network (LISN).

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

Both sides of AC line were checked for maximum conducted interference.

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
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3.5.4Test Setup

e e e e e e e e e i i
| Non-conductive table |
| I
[ Rear of EUT to be flushed |
I with rear of table top T
I 1
I I
I
L — |
! o EUT I
|- - F} soemto
| Receiver I g[wnﬂ
I 500 RF Cable | i
! I
| I
| I
| | U
I 1
| I
| I
I 1
| I
I 1
| I
| P = i P
I - ) 3c) I -
I P Bonded 1o horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e o o s . e e s . . e . . . . . . e s . . e s s . . . e
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1Standard Applicable

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.6.2Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

. . Calibration
Instrument |Brand Name| Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Rohde & Jul. 31, 2023~ Radiation
Loop Antenna HFH2-Z2 100315 9kHz~30 MHz | Feb. 28, 2023 Feb. 27, 2024
Schwarz Dec. 07, 2023 (03CH15-HY)
CBL 6111D & .
. Jul. 31, 2023~ Radiation
Bilog Antenna TESEQ |[00800N1DO1IN-0| 41912 & 05 | 30MHz~1GHz | Feb. 05, 2023 Feb. 04, 2024
6 Dec. 07, 2023 (03CH15-HY)
SCHWARZB Jul. 31, 2023~ Radiation
Horn Antenna BBHA 9120 D | 9120D-1212 | 1GHz~18GHz | Mar. 23, 2023 Mar. 22, 2024
ECK Dec. 07, 2023 (03CH15-HY)
SHF-EHF Horn| SCHWARZB Jul. 31, 2023~ Radiation
BBHA 9170 00993 18GHz~40GHz | Nov. 24, 2022 Nov. 23, 2023
Antenna ECK Nov. 22, 2023 (03CH15-HY)
SHF-EHF Horn| SCHWARZB Nov. 23, 2023~ Radiation
BBHA 9170 00991 18GHz~40GHz | Jun. 01, 2023 May 31, 2024
Antenna ECK Dec. 07, 2023 (03CH15-HY)
” Jul. 31, 2023~ Radiation
Amplifier SONOMA 310N 363440 9kHz~1GHz | Dec. 26, 2022 Dec. 25, 2023
Dec. 07, 2023 (03CH15-HY)
" Jul. 31, 2023~ Radiation
Preamplifier EMEC EM01G18G 060837 1GHz~18GHz | Feb. 16, 2023 Feb. 15, 2024
Dec. 07, 2023 (03CH15-HY)
- EM Jul. 31, 2023~ Radiation
Preamplifier ) EM01G18G 060802 1GHz~18GHz | Mar. 03, 2023 Mar. 02, 2024
Electronics Dec. 07, 2023 (03CH15-HY)
» Jul. 31, 2023~ Radiation
Preamplifier EMEC EM18G40G 060801 18GHz~40GHz | Jun. 27, 2023 Jun. 26, 2024
Dec. 07, 2023 (03CH15-HY)
EMI Test . Jul. 31, 2023~ Radiation
. Keysight N9038A(MXE) | MY53290045 [20MHz~8.4GHz| Apr. 25, 2023 Apr. 24, 2024
Receiver Dec. 07, 2023 (03CH15-HY
Spectrum ) Jul. 31, 2023~ Radiation
Keysight N9010A MY54200485 | 10Hz~44GHz | Mar. 20, 2023 Mar. 19, 2024
Analyzer Dec. 07, 2023 (03CH15-HY)
. Jul. 31, 2023~ Radiation
Antenna Mast | ChainTek MBS-520-1 N/A 1m~4m N/A N/A
Dec. 07, 2023 (03CH15-HY)
. Jul. 31, 2023~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Dec. 07, 2023 (03CH15-HY)
. E3 Jul. 31, 2023~ Radiation
Software Audix RK-000451 N/A N/A N/A
6.2009-8-24(k5) Dec. 07, 2023 (03CH15-HY)
MY582185/4, o
HUBER + SUCOFLEX Jul. 31, 2023~ Radiation
RF Cable 519228/2,803 N/A Jun. 13, 2023 Jun. 12, 2024
SUHNER 104, 102E Dec. 07, 2023 (03CH15-HY)
950/2
. N WLJ4-1000-153 1.53GHz Low Jul. 31, 2023~ Radiation
Filter Wainwright SN4 ) Jun. 14, 2023 Jun. 13, 2024
0-6000-40ST Pass Filter Dec. 07, 2023 (03CH15-HY)
WHKX8-5872.5- . .
) o 6.75GHz High Jul. 31, 2023~ Radiation
Filter Wainwright (6750-18000-40S SN6 ) Jun. 07, 2023 Jun. 06, 2024
T Pass Filter Dec. 07, 2023 (03CH15-HY)
Jul. 31, 2023~ Radiation
Hygrometer TECPEL DTM-302 SN4 N/A Jul. 26, 2023 Jul. 25, 2024
Dec. 07, 2023 (03CH15-HY)
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. . Calibration
Instrument [Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
AC Power Conduction
ACPOWER | AFC-11003G | F317040033 N/A N/A Sep. 28, 2023 N/A
Source (CO07-HY)
Rohde & Conduction
Software EMC32 V10.30 N/A N/A N/A Sep. 28, 2023 N/A
Schwarz (CO07-HY)
. SCHWARZB 9561-F Conduction
Pulse Limiter VTSD 9561-F N 9kHz-200MHz | Nov. 01, 2022 | Sep. 28, 2023 | Oct. 31, 2023
ECK NO0373 (CO07-HY)
HUBER + Conduction
RF Cable RG 214/U 1358175 9kHz~30MHz | Mar. 15, 2023 | Sep. 28, 2023 | Mar. 14, 2024
SUHNER (CO07-HY)
Two-Line Conduction
TESEQ NNB 51 45051 N/A Mar. 05, 2023 | Sep. 28, 2023 | Mar. 04, 2024
V-Network (CO07-HY)
Four-Line Conduction
TESEQ NNB 52 36122 N/A Mar. 13, 2023 | Sep. 28, 2023 | Mar. 12, 2024
V-Network (CO07-HY)
EMI Test Rohde & Conduction
. ESCI7 100724 9kHz~7GHz Feb. 24, 2023 | Sep. 28, 2023 | Feb. 23, 2024
Receiver Schwarz (CO07-HY)
Jul. 24, 2023~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 17, 2022 Nov. 16, 2023
Nov. 06, 2023 (THO5-HY)
Nov. 07, 2023~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 07, 2023 Nov. 06, 2024
Dec. 12, 2023 (THO5-HY)
16100054SNO Jul. 24, 2023~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 13, 2022 Dec. 12, 2023
12 (NO:113) Dec. 11, 2023 (THO5-HY)
17100015SNO Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 01, 2023 | Dec. 12, 2023 | Nov. 30, 2024
37 (NO:167) (THO5-HY)
Signal Rohde & Jul. 24, 2023~ Conducted
FSV40 101565 10Hz ~ 40GHz | Dec. 26, 2022 Dec. 25, 2023
Analyzer Schwarz Dec. 12, 2023 (THO5-HY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.46 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 6.3dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 4.5dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

55dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 54dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR380307F

Test Engineer:

Shiming Liu and Willy Chang

Temperature:

21~25

°C

Test Date:

2023/7/24~2023/12/12

Relative Humidity:

51~54

%
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Report Number : FR380307F

TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

UNII-4 MIMO
99% 26dB 6 dB 6 dB
Data Freg. Bandwidth Bandwidth Bandwidth Bandwidth .
Mod. Rate NTY CH. (MHCL) (MH2) (MH2) (MH2) Min. Limit Pass/Fail
(MHz)
Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3
1la |6Mbps| 2 169 5845 | 41.06 | 38.36 | 44.10 | 52.92 | 15.85 | 16.10 0.5 Pass
1la |6Mbps| 2 173 5865 | 40.66 | 37.96 | 43.56 | 53.16 | 15.45 | 16.45 0.5 Pass
1la |6Mbps| 2 177 5885 | 39.26 | 36.86 | 43.50 | 44.10 | 15.80 | 16.40 0.5 Pass
HT20 | MCSO| 2 169 5845 | 42.36 | 38.06 | 46.50 | 62.53 | 17.00 | 17.65 0.5 Pass
HT20 | MCSO| 2 173 5865 | 42.56 | 36.86 | 46.66 | 58.82 | 16.40 | 17.75 0.5 Pass
HT20 | MCSO| 2 177 5885 | 42.86 | 36.26 | 44.78 | 54.93 | 17.30 | 17.65 0.5 Pass
HT40 | MCSO| 2 167 5835 | 48.35 | 46.35 | 86.88 | 84.64 | 35.37 | 36.45 0.5 Pass
HT40 | MCSO| 2 175 5875 | 46.15 | 43.66 | 88.00 | 83.52 | 35.37 | 35.55 0.5 Pass
VHT80| MCS0| 2 171 5855 | 76.00 | 75.76 |133.76 (120.64 | 75.52 | 75.52 0.5 Pass
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TEST RESULTS DATA

Average Power Table

UNII-4 MIMO
Average
Mod. Data NTH CH. Freq. Co;:vl\llgtred (EE(;) E.l.LR.P Power | E.l.R.P Limit
Rate (MHz) (dBm) (dBm) (dBm)

Ant4 | Ant3 | SUM | Ant4+Ant3 | Ant4+Ant3 | Ant4 + Ant 3
11a [6Mbps| 2 | 169 | 5845 [19.90 | 19.50 | 22.71 -3.30 19.41 30
11a |6Mbps| 2| 173 | 5865 [ 19.90 | 19.30 | 22.62 -3.30 19.32 30
11a [6Mbps| 2 | 177 | 5885 | 19.00 | 18.50 | 21.77 -3.30 18.47 30
HT20 | MCSO| 2| 169 | 5845 | 19.90 | 19.50 | 22.71 -3.30 19.41 30
HT20 | MCSO| 2 | 173 | 5865 | 19.90 | 19.40 | 22.67 -3.30 19.37 30
HT20 | MCS0O| 2| 177 | 5885 | 19.80 | 19.40 | 22.61 -3.30 19.31 30
HT40 | MCSO| 2 | 167 | 5835 |17.80 | 17.50 | 20.66 -3.30 17.36 30
HT40 | MCS0O| 2| 175 | 5875 |17.90 | 17.50 | 20.71 -3.30 17.41 30
VHT20| MCSO| 2 | 169 | 5845 | 18.90 | 18.10 | 21.53 -3.30 18.23 30
VHT20| MCSO| 2 | 173 | 5865 | 18.90 | 18.10 | 21.53 -3.30 18.23 30
VHT20| MCSO| 2 | 177 | 5885 |18.80 | 18.30 | 21.57 -3.30 18.27 30
VHT40| MCSO| 2 | 167 | 5835 |17.80 | 17.50 | 20.66 -3.30 17.36 30
VHT40[ MCSO| 2 [ 175 | 5875 [17.90 [ 17.50 | 20.71 -3.30 17.41 30
VHT80| MCSO| 2 | 171 | 5855 | 16.90 | 16.00 | 19.48 -3.30 16.18 30
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TEST RESULTS DATA
Power Spectral Density

UNII-4 MIMO
Average EIRP

Data Freq. nggr Eower DT DG? IE3ISR|§ P.SI.D Pass
Mod. Rato NTY{ CH. (MH2) (dB) with Duty Factor (dBi) (dBM/MH2) Limit IEail

(dBm/MHz) (dBm/MHz)

Ant4 | Ant3 | Ant4 | Ant3 | SUM | Ant4 +Ant3 | Ant4 + Ant3 | Ant4 + Ant 3
1la |6Mbps| 2 | 169 | 5845 | 0.29 | 0.30 12.00 -0.29 11.71 14.00 Pass
1la |6Mbps| 2 | 173 | 5865 | 0.29 | 0.30 11.93 -0.29 11.64 14.00 Pass
1la |6Mbps| 2 | 177 | 5885 | 0.29 | 0.30 10.74 -0.29 10.45 14.00 Pass
HT20 ([MCSO| 2| 169 | 5845 | 0.31 | 0.31 11.80 -0.29 11.51 14.00 Pass
HT20 | MCSO| 2 | 173 | 5865 | 0.31 | 0.31 11.80 -0.29 11.51 14.00 Pass
HT20 [MCSO| 2| 177 | 5885 | 0.31 | 0.31 11.87 -0.29 11.58 14.00 Pass
HT40 | MCSO| 2 | 167 | 5835 | 0.32 | 0.33 6.59 -0.29 6.30 14.00 Pass
HT40 [MCSO| 2| 175 | 5875 | 0.32 | 0.33 6.91 -0.29 6.62 14.00 Pass
VHT80| MCSO| 2 [ 171 | 5855 | 0.46 | 0.46 2.73 -0.29 2.44 14.00 Pass

Note: PSD Sum = Max PSD(Ant. 4, Ant. 3) + 10 log (n)
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6dB and 26dB EBW and 99% OBW

UNII-4 MIMO

D F e gj%dth B 26ddl'3dth B 6cldB'dth B sddBdh
ata req. . anawl andwi anawl andwidt .
Mod. | Rare [N ©H- (MH(;) Config|  (MHz) (MHz) (MHz) Min. Limit Pass/Fail

(MHz)

Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3

HE20 | MCSO| 2 169 5845 Full 21.98 | 24.98 | 39.06 | 40.80 | 17.85 | 17.10 0.5 Pass
HE20 | MCSO| 2 173 5865 Full 23.33 | 24.73 | 40.86 | 43.26 | 17.85 | 17.05 0.5 Pass
HE20 | MCSO| 2 177 5885 Full 22.63 | 23.63 | 39.78 | 42.48 | 18.05 | 17.15 0.5 Pass
HE40 | MCS0| 2 | 167 | 5835 | Full | 38.96 | 38.96 | 73.68 | 77.88 | 37.71 | 37.71 05 Pass
HE40 | MCSO| 2 175 5875 Full 39.46 | 39.36 | 68.04 | 78.36 | 36.90 | 37.08 0.5 Pass
HEBO |MCSO0| 2 | 171 | 5855 | Full | 77.20 | 77.20 |101.04 | 85.44 | 77.28 | 76.32 05 Pass
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TEST RESULTS DATA

Average Power Table

UNII-4 MIMO
Average
RU Conducted DG -
Mod. 22:2 NTY CH. (i;eH‘l) Config Power (dBi) E""?az:f]‘)’wer E"'g'gn:)'m't
(dBm)
Ant4 [ Ant3 | SUM | Ant4+Ant3 [ Ant4+Ant3 | Ant4 + Ant 3
HE20 [ MCSO| 2 | 169 | 5845 ( Full |19.00 | 18.20 | 21.63 -3.30 18.33 30
HE20 [ MCSO| 2 | 169 | 5845 | 26/0 |10.30 | 9.70 |13.02 -3.30 9.72 30
HE20 | MCS0O| 2 | 169 | 5845 | 52/37|12.70 [ 13.00 | 15.86 -3.30 12.56 30
HE20 | MCS0| 2 | 169 | 5845 |106/53|16.00 | 15.80 | 18.91 -3.30 15.61 30
HE20 | MCSO| 2 | 173 | 5865 Full [19.00 | 18.20 | 21.63 -3.30 18.33 30
HE20 | MCS0| 2| 173 | 5865 | 26/4 | 10.70 [10.20 | 13.47 -3.30 10.17 30
HE20 | MCS0| 2 | 173 | 5865 | 52/38 |12.90 (12.30 | 15.62 -3.30 12.32 30
HE20 | MCS0| 2 | 173 | 5865 |106/53| 15.50 | 14.90 | 18.22 -3.30 14.92 30
HE20 | MCSO| 2 | 177 | 5885 Full [18.90 | 18.40 | 21.67 -3.30 18.37 30
HE20 | MCS0| 2| 177 | 5885 | 26/8 |10.70 | 9.40 |[13.11 -3.30 9.81 30
HE20 | MCS0O| 2 | 177 | 5885 | 52/40|12.90 |12.40 | 15.67 -3.30 12.37 30
HE20 | MCS0| 2 | 177 | 5885 |106/54|15.50 | 15.10 | 18.31 -3.30 15.01 30
HE40 | MCSO| 2 | 167 | 5835 Full [17.90 | 17.60 | 20.76 -3.30 17.46 30
HE40 | MCSO| 2 | 175 | 5875 Full [18.00 | 17.60 | 20.81 -3.30 17.51 30
HE80 | MCSO| 2 | 171 | 5855 Full |117.00 | 16.10 | 19.58 -3.30 16.28 30
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Power Spectral Density

Report Number : FR380307F

UNII-4 MIMO
Average EIRP

Data Freq. RU. Fzzgr Eower 23117 DG. Egg PSD Pass

Mod. | pore N CH. | qupiz) [CONfio (d8) with Duty Factor (dBi) (dBm/MH2) Limit JFail
. (dBm/MHz) (dBm/MHz)
Ant4 | Ant3 | Ant4 | Ant3 | SUM | Ant4+Ant3 | Ant4+ Ant3 [ Ant4 + Ant 3

HE20 | MCSO| 2 | 169 | 5845 ( Full | 0.40 | 0.40 9.83 -0.29 9.54 14.00 Pass
HE20 | MCSO| 2 | 169 | 5845 26/0 | 0.48 | 0.48 9.67 -0.29 9.38 14.00 Pass
HE20 | MCSO| 2 | 169 | 5845 | 52/37 | 0.53 | 0.52 9.61 -0.29 9.32 14.00 Pass
HE20 | MCSO| 2 | 169 | 5845 (106/53| 0.58 | 0.58 9.82 -0.29 9.53 14.00 Pass
HE20 | MCSO| 2 | 173 | 5865 ( Full | 0.40 | 0.40 9.70 -0.29 9.41 14.00 Pass
HE20 | MCSO| 2| 173 | 5865 | 26/4 | 0.48 | 0.48 9.56 -0.29 9.27 14.00 Pass
HE20 | MCSO| 2 | 173 | 5865 | 52/38 | 0.53 | 0.52 9.60 -0.29 9.31 14.00 Pass
HE20 | MCSO| 2 | 173 | 5865 [106/53| 0.58 | 0.58 9.24 -0.29 8.95 14.00 Pass
HE20 | MCSO| 2 | 177 | 5885 Full | 0.40 | 0.40 9.77 -0.29 9.48 14.00 Pass
HE20 | MCSO| 2| 177 | 5885 | 26/8 | 0.48 | 0.48 9.71 -0.29 9.42 14.00 Pass
HE20 | MCSO| 2 | 177 | 5885 | 52/40| 0.53 | 0.52 9.67 -0.29 9.38 14.00 Pass
HE20 | MCSO| 2 | 177 | 5885 [106/54 0.58 | 0.58 9.36 -0.29 9.07 14.00 Pass
HE40 | MCSO| 2 | 167 | 5835 ( Full | 0.40 | 0.40 6.99 -0.29 6.70 14.00 Pass
HE40 | MCSO| 2 | 175 | 5875 Full | 0.40 | 0.40 7.00 -0.29 6.71 14.00 Pass
HE80 | MCSO| 2 | 171 | 5855 Full | 0.54 | 0.54 -2.70 -0.29 -2.99 14.00 Pass

Note: PSD Sum = Max PSD(Ant. 4, Ant. 3) + 10 log (n)
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Test Result of 6dB and 26dB and 99% Occupied Bandwidth|

MIMO <An
<802.11a>

t. 443>

6dB Bandwidth 26dB Bandwidth
Spectrum - Spectrum -
Ref Level 30.00 dBm Offset 26.70 dB & RBW 100 kHz Ref Level 16.70 dBm Offset 26.70 dB & RBW 300 kHz
o Att 20 B SWT 1.1ms & VBW 300 kHz Mode Sweep o Att 0dB  SWT 1ms @ VBW 1MHz Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 1.46 dBm T Mi[1] 15.05 dBm
5.8368500 GHZ| 10 d 01 12.114 dpmy Eaay — o, 5.8229800 GHz|
20 d D2[1] 1.35dB ‘f D"Il?‘ 1.15dB
15.8500 MH: 44.1000 MH:.
10 dam i oo AT L. i
[T A e . ot ity
- WY it by -10 b AT
od | ~#02 ~13.836 dem i,
W " gt Mg
10d %{\ a '“-M“.w"\ T T T
umﬂ“n’-f"" “Hirpi, ~ 0
20 ol bty
i 7 ‘l'ﬂ*ﬂ.}u‘ o
-30 d
0 d
-40 dBm
-60 de
-50 de
.
-60 dBm
-80 df
CF 5.845 GHz 1001 pts Spoan 50.0 MHz CF 5.845 GHz 1001 pts Spoan 60.0 MHz
Markar Markar
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
M1 1 5.83685 GHz 1.46 dBm M1 1 5.82298 GHz -15.05 dBm
D2 M1 1 15.85 MHz 1.35 dB D2 M1 1 44,1 MHz 1.15 dB
L )y ) [T L 11 ) [T
99% Occupied Bandwidth N/A
Spectrum 2
Ref Level 30.00 dBm Offset 26.45 dB & RBW 1 MHz
o Att 20 B SWT 1ms & VBW 3 MHz Mode Sweep
@153 view
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T2 1 5.8653795 GHz -2.39 dBm
L L J L
Note: The occupied channel bandwidth is maintained within the band of operation.
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FCC RADIO TEST REPORT

Report

No. : FR380307F

<802.11n HT20>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 dém  Offset 26.70 ob @ RBW 100 kHz Ref Lovel 16.70 dém  Offset 26.70 ob & RBW 300 kHz
o At 20d8 SWT_ 1.1ms @ VBW 300 kHz _Mode Swesp o At 0de  sWT 1ms @ VBW 1MHz  Mode Sweep
|@ 1Pk View |@ 1Pk View
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Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.83685 GHz 1.69 dbm ML 1 5.829223 GHz -15.42 dBm
o2 M1 1 17.0 MHz 1.37 d8 o2 M1 1 46,497 MHz -0.40 d8
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ML 1 5.8429 GHz 17.58 dBm
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L )i ) [ LTI
Note: The occupied channel bandwidth is maintained within the band of operation.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

<802.11n HT40>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
RefLevel 30.00 dBm  Offset 26.50 0B @ RBW 100 kHz RefLevel 30.00 dém  Offset 26.50 0B @ RBW L MHz
o Att 208 SWT  1.1ms @ VBW 300 kHz _Mode Swesp o Att 20 dB SWT 1ms @ VBW 3MHz _Mode Swesp
[@ 1Pk View [@ 1Pk View
M1[1] 2.46 dBm)| M1[1] 13.52 dBm)|
P, 5.8172700 GHz P, 5.791480 GHz|
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Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.81727 GHz ~2.46 dBm ML 1 5.79148 GHz -13.52 dBm
D2 M1 1 35,37 MHz -0.89 d@ D2 M1 1 86,88 MHz -2.21 d@
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99% Occupied Bandwidth

N/A

Spectrum
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Note: The occupied channel bandwidth is maintained within the band of operation.
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Report No. : FR380307F

<802.11ac VHT80>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 d8m Offset 26.50 db & RBW 100 kHz Ref Level 30.00 d8m Offset 26.50 dB & RBW 1 MHz
po Att 20 dB  SWT 1.6 ms & VBW 300 kHz Mode Sweep po Att 20 dB  SWT 1ms & VBW 3 MHz Mode Sweep
|@ 1Pk View |@ 1Pk View
M1[1] 6.85 dBm)| M1[1] 19.40 dBm)|
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20 D2[1] 0.48 dB 20 D2[1] 0.19 dB
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Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
M1 1 5.81724 GHz -6.85 dBm M1 1 5.78844 GHz -19.40 dBm
D2| M1 1 75.52 MHz -0.48 dB D2| M1 1 133.76 MHz -0.19 dB
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Spectrum -
Ref Level 30.00 d8m Offset 26.50 dB & RBW 1 MHz
o Att 20 dB  SWT 1ms & VBW 3 MHz Mode Sweep
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T2 1 5,893002 GHz 0.78 dBm
— e ——
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Note: The occupied channel bandwidth is maintained within the band of operation.
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SPORTON LAB.
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Report No. : FR380307F

<802.11ax HE20>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 d8m Offset 26.70 db & RBW 100 kHz Ref Level 30.00 d8m Offset 26.70 db & RBW 300 kHz
po Att 20 dB  SWT 1.1ms & VBW 300 kHz Mode Sweep po Att 15dB  SWT 1ms @ VBW 1MHz Mode Sweep
|@ 1Pk View |@ 1Pk View
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Markar Markar
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
M1 1 5.8358 GHz 0.99 dBm M1 1 5.82502 GHz -15.26 dBm
D2| M1 1 17.85 MHz -0.20 dB. D2| M1 1 29.06 MHz 0.47 dB
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99% Occupied Bandwidth N/A
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Ref Level 30.00 d8m Offset 26.70 db & RBW 300 kHz
o Att 20 dB  SWT 1ms @ VBW 1MHz Mode Sweep
(@153 view
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T2 1 5.8560889 GHz -6.53 dBm
[ )i ] ]
Note: The occupied channel bandwidth is maintained within the band of operation.
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SPORTON LAB.
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Report No. : FR380307F

<802.11ax HE40>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 dBm  Offset 26.70 0B @ RBW 100 kHz RefLevel 30,00 dém  Offset 26.70 0B @ RBW L MHz
o Att 2008 SWT _ 1.1ms @ VBW 300 kHz __Mode Sweep o At 20d8  SWT 1ms @ VBW 3MHz _Mode Sweep
|@ 1Pk View |@ 1Pk View
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Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
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D2 M1 1 37.71 MHz 1.38 dB D2 M1 1 73,68 MHz 1.07 dB
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Spectrum -
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Note: The occupied channel bandwidth is maintained within the band of operation.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

<802.11ax HE80>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 dBm  Offset 26.70 0B @ RBW 100 kHz RefLevel 30,00 dém  Offset 26.70 0B @ RBW L MHz
o Att 208 SWT  1.6ms @ VBW 300 khz _Mode Swesp o att 158 SWT 1ms @ VBW 3MHz _Mode Swesp
[@ 1Pk View [@ 1Pk View
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ML 1 5.81644 GHz ~6.36 dBm ML 1 5.80676 GHz -17.31 dBm
D2 M1 1 77,28 MHz -0.05 d@ D2 M1 1 101.04 MHz 1.02 dB
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Note: The occupied channel bandwidth is maintained within the band of operation.
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Test Result of Power Spectral Density

<802.11a>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00dBm RBW: 1.00 MHz
Al 2048 VBW- 3.00 MHz Ant1 Offset:26.70d8  Factor:0.25dB

Dector: RMS Trace: Average SWT:- 0.020s Ant2 Offset:27.20dE  Factor:0. 30dB
o]

15 MK1 MK 1
Freq: 5.847 GHz
Level: 11.997 dBm

-50 Count 100/100

Center: 5.845 GHz Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4) Maximum Power Density Plot Trace 2 (Ant 3)
RefLevel: 20.00dBm RBW: 1.00 MHz Ref Level: 20.00dBm RBW: 1.00 MHz
At 20dB VBW-: 3.00 MHz At 20dB VBW: 3.00 MHz
3EIDteclcrr RMS Trace: Average  SWT: 0.020s Offset:25.70d8  Factor:0,29dB 3|]Dector: RMS Trace: Average  SWT: 0.020s Offset:27.20dB  Factor:0,30dB
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Center: 5.845 GHz Span: 50.000 MHz Center: 5.845 GHz Span: 50.000 MHz
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<802.11n HT20>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00dBm RBW: 1.00 MHz
Al 2048 VBW- 3.00 MHz Ant1 Offset:26.70d8  Factor:0.31dB

Dector: RMS Trace: Average SWT:- 0.020s Ant2 Offset:27.20dE  Factor:0.31dB
o]

is MiC1 MK1
Freq: 5.884 GHz
Level: 11.867 dBm

-50 Count 100/100

Center: 5.885 GHz Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4) Maximum Power Density Plot Trace 2 (Ant 3)
RefLevel: 20.00dBm RBW: 1.00 MHz Ref Level: 20.00dBm RBW: 1.00 MHz
At 20dB VBW-: 3.00 MHz At 20dB VBW: 3.00 MHz
Dector:  RMS Trace: Average SWT: 0.020s Offset;26,70d8  Factor:0,31dB Dector:  RMS Trace: Average  SWT: 0.020s Offset;27.20d8  Factor:0,31dB
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Center: 5.885 GHz Span: 50.000 MHz Center: 5.885 GHz Span: 50.000 MHz

TEL: 886-3-327-0868 Page Number 1 A2-9 of 14

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

<802.11n HT40>

Maximum Power Density Plot (dBm/MHz)

RBW: 1.00 MHz

Ref Level: 20.00dBm
ARt 20dB VBW: 3.00 MHz

Dector: RMS
o]

Trace: Average SWT:- 0.020s

Ant1 Offset:26.50dB  Factor:0.32dB
Ant2 Offset:26.70dE  Factor:0.33dB

-50 Count 100/100

MK 1
MK1 Freq: 5.878 GHz
Level: 6.914 dBm

Center: 5.875 GHz

Span: 100.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4)

Maximum Power Density Plot Trace 2 (Ant 3)

RBW: 1.00 MHz
VBW-: 3.00 MHz
Trace: Average SWT: 0.020s

RefLevel: 20.00dBm
At 20dB

EIDteclcrr RMS Offset: 26,5008 Factor:0.32dB

1s MKL
Freq: 5.878 GHz
5 Level: 4,095 dBm

=50 Count 100/100

Center: 5.875GHz Span: 100.000 MHz

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average SWT: 0.020s

Ref Level: 20.00dBm
At 20dB

Dectar:  RMS Offset:26,70d8_ Factor:0.33dB

i5 MK1
MK1

Freq: 5.872 GHz
Level: 3.756 dBm

— Count 100/100

Center: 5.875 GHz Span: 100.000 MHz

TEL: 886-3-327-0868
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<802.11ac VHT80>

Maximum Power Density Plot (dBm/MHz)

RBW: 1.00 MHz

Ref Level: 20.00dBm
ARt 20dB VBW: 3.00 MHz

Dector: RMS
o]

Trace: Average SWT:- 0.020s

Ant1 Offset:26.50dB Factor:0.46dB
Ant2 Offset:26.80dE  Factor:0.46dB

-50 Count 100/100

MK 1
Freq: 5.863 GHz
MiC1 Level: 2.734 dBm

Center: 5.855 GHz

Span: 120.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4)

Maximum Power Density Plot Trace 2 (Ant 3)

RBW: 1.00 MHz
VBW-: 3.00 MHz
Trace: Average SWT: 0.020s

RefLevel: 20.00dBm
At 20dB

EIDteclcrr RMS Offset:26.50d8 _ Factor:0.46d8

n MK1
' Freq: 5.866 GHz
: MK1 Level: -0,165 dBm

=50 Count 100/100

Center: 5.855GHz Span: 120.000 MHz

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average SWT: 0.020s

Ref Level: 20.00dBm
At 20dB

Dectar:  RMS Offset:26.80d8 _ Factor:0.46d8

15 MK1
10 Freq: 5.863 GHz
Level: -0,068 dBm

— Count 100/100

Center: 5.855 GHz Span: 120.000 MHz
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<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00dBm
ARt 20dB

Dector: RMS
o]

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average

SWT- 0.020s

Ant1 Offset:26.70dB  Factor:0.40dB
Ant2 Offset:27.20dE  Factor:0.40dB

-50 Count 100/100

MK1

MK 1
Freq: 5.843 GHz
Level: 9.830 dBm

Center: 5.845 GHz

Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4)

Maximum Power Density Plot Trace 2 (Ant 3)

RBW: 1.00 MHz

RefLevel: 20.00dBm
At 20dB VBW-: 3.00 MHz

Dector:  RMS Trace: Average  SWT: 0.020s Offset:25.70d8  Factor:0,40dB
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25
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15 MK1
10 MK1 Freq: 5.843 GHz

=50 Count 100/100

Level: 7,195 dBm

Center: 5.845 GHz

Span: 50.000 MHz

Ref Level: 20.00dBm
At 20dB

RBW: 1.00 MHz
VBW: 3.00 MHz

Dector:  RMS Trace: Average SWT: 0.020s Offset;27.20dB  Factor:0,40dB
30
25
20
15 MK1
10 MK1 Freq: 5.843 GHz

— Count 100/100

Level: 6,558 dBm

Center: 5.845 GHz

Span: 50.000 MHz
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<802.11ax HE40>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00dBm
ARt 20dB

Dector: RMS
o]

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average

SWT- 0.020s

Ant1 Offset:26.70dB  Factor:0.40dB
Ant2 Offset:27.20dE  Factor:0.40dB

-50 Count 100/100

MK 1
M1 Freq: 5.878 GHz
Level: 6.995 dBm

Center: 5.875 GHz

Span: 100.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4)

Maximum Power Density Plot Trace 2 (Ant 3)

RefLevel: 20.00dBm RBW: 1.00 MHz
At 20dB VBW-: 3.00 MHz

— I e ST Offset:26.70dB__ Factor;0.40dB
30
25
20
n MK1
' MK1 Freq: 5.873 GHz

=50 Count 100/100

Level: 4.392 dBm

Center: 5.875 GHz

Span: 100.000 MHz

Ref Level: 20.00dBm RBW: 1.00 MHz
At 20dB VBW: 3.00 MHz
Dector:  RMS Trace: Average  SWT: 0.020s Offset;27.20d8  Factor:0,40d8

i5 MK1
MK1

Freq: 5.878 GHz
Level: 3.681 dBm

— Count 100/100

Center: 5.875 GHz Span: 100.000 MHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR380307F

<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

Dector:
o]

Ref Level: 20.00dBm
ARt 20dB

RMS

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average

SWT- 0.020s

Ant1 Offset:26.70dB  Factor:0. 54dB
Ant2 Offset:27.20dE  Factor:0.54dB

Count 100/100

M1

MK 1
Freq: 5.844 GHz
Level: 2.696 dBm

Center: 5.855 GHz

Span: 120.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4) Maximum Power Density Plot Trace 2 (Ant 3)
RefLevel: 20.00dBm RBW: 1.00 MHz Ref Level: 20.00dBm RBW: 1.00 MHz
At 20dB VBW-: 3.00 MHz At 20dB VBW: 3.00 MHz
3EIDteclcrr RMS Trace: Average SWT: 0.020s Offset;26,70d8  Factor:0,54dB 3|]Dector: RMS Trace: Average  SWT: 0.020s Offset;27.20d8  Factor:0,54d8
25 25
20 20
1s MKL 15 MK1
10 Freq: 5.862 GHz 10 Freq: 5.844 GHz
5 MK1 Level: 0,342 dBm 5 ML Level: -0.884 dBm
0 a
-5 -5
-10 -10
-15 15
-20 -20
-25 -25
-30 -30
-35 -35
-40 -40
-45 -45
=L Count 100/100 = Count 100/100
-85 -85
-60 -60
-65 -65
-70 -70
-75 -75
-80 -80
-85 -85
-80 -90
-95 -85
-100 100
Center: 5.855GHz Span: 120.000 MHz Center: 5.855 GHz Span: 120.000 MHz
TEL: 886-3-327-0868 Page Number 1 A2-14 of 14

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR380307F

Appendix B. AC Conducted Emission Test Results

Temperature : 23.4~26.7°C
Relative Humidity : |62.3~67.1%

Test Engineer : [Louis Chung

TEL: 886-3-327-0868 Page Number :BlofB1
FAX: 886-3-327-0855



EUT Information

Report NO : 380307
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100 T
80+
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
m -
° T CISPR22-A A F
= 504+ “ini - PR s e e e
© end e e H
2 4
3
401
T ¢
01 ® \d *
1 *
20+ * ¢
10T
0 } } } —+—+— } } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.174000 24.08 54.77 30.69 | L1 OFF 19.9
0.174000 31.49 64.77 33.28 | L1 OFF 19.9
0.370000 21.61 48.50 26.89 | L1 OFF 19.9
0.370000 26.91 58.50 3159 | L1 OFF 19.9
0.418000 16.05 47.49 3144 | L1 OFF 20.0
0.418000 21.55 57.49 35.94 | L1 OFF 20.0
0.498000 23.13 46.03 2290 | L1 OFF 20.0
0.498000 31.44 56.03 2459 | L1 OFF 20.0
0.918000 18.77 46.00 2723 | L1 OFF 20.0
0.918000 30.51 56.00 2549 | L1 OFF 20.0
1.414000 20.20 46.00 25.80 | L1 OFF 20.0
1.414000 33.57 56.00 2243 | L1 OFF 20.0
13.566000 16.13 50.00 33.87 | L1 OFF 20.1
13.566000 21.56 60.00 38.44 | L1 OFF 20.1




EUT Information

Report NO : 380307
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
100 T
0T
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
m i RN
= R SISPR22-A / F
= 504+ “ini - PR s e e e
© end e e H
2 4
3
40+
e
0+ & ¢ .
4 'S .
201
10T
0 } } } +— } } } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.162000 24.05 55.36 31.31 | N OFF 19.9
0.162000 33.80 65.36 31.56 | N OFF 19.9
0.202000 16.83 53.53 36.70 | N OFF 19.9
0.202000 28.29 63.53 35.24 | N OFF 19.9
0.438000 24.93 47.10 22.17 | N OFF 20.0
0.438000 29.96 57.10 27.14 | N OFF 20.0
0.466000 23.95 46.59 22.64 | N OFF 20.0
0.466000 31.40 56.59 25.19 | N OFF 20.0
0.830000 15.25 46.00 30.75 | N OFF 20.0
0.830000 25.26 56.00 30.74 | N OFF 20.0
1.350000 16.93 46.00 29.07 | N OFF 20.0
1.350000 29.20 56.00 26.80 | N OFF 20.0
13.562000 18.96 50.00 31.04 | N OFF 20.1
13.562000 23.59 60.00 36.41 | N OFF 20.1




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

Appendix C. Radiated Spurious Emission

Test Engineer :

Bigshow Wang and Quentin Liu

Temperature :

21~26°C

Relative Humidity : [45~60%

UNII-4 - 5850~5895MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5638.055 4599 |-22.21 68.2 40.66 33.19 8.7 36.56 | 100 | 277 P | H
5698.825 4544 |-58.89| 104.33 39.76 33.49 8.75 36.56 | 100 | 277 P | H
5702.955 4596 |-60.07| 106.03 40.25 3351 8.76 36.56 | 100 | 277 P | H
5725.08 47.7 -86.5 134.2 41.84 33.63 8.78 36.55 100 277 P H
* 5845 110.46 - - 104.04 34.09 8.87 36.54 100 277 P H
* 5845 104.27 - - 97.85 34.09 8.87 36.54 100 277 A H
5895.5 64.26 -45.57 | 109.83 57.7 34.19 8.9 36.53 100 277 P H
5925.75 56.18 -32.02 88.2 49.64 34.15 8.92 36.53 100 277 P H
5897.25 58.37 | -30.18| 88.55 51.81 34.19 8.9 36,53 | 100 | 277 | A | H
5925 47.89 -20.31 68.2 41.36 34.15 8.91 36.53 100 277 A H
802.11a
H
CH 169
5636.58 45.77 -22.43 68.2 40.45 33.18 8.7 36.56 296 257 P \%
5845MHz
5690.565 45.06 |-53.18| 98.24 39.42 33.45 8.75 36.56 | 296 | 257 P |V
5711.805 4598 |-62.53| 108.51 40.2 33.56 8.77 36.55 | 296 | 257 P |V
5723.605 44.78 -74.24 | 119.02 38.93 33.62 8.78 36.55 296 257 P \%
* 5845 112.22 - - 105.8 34.09 8.87 36.54 296 257 P \%
* 5845 104.56 - - 98.14 34.09 8.87 36.54 296 257 A \%
5897 65.52 |-43.21| 108.73 58.96 34.19 8.9 36.53 | 296 | 257 P |V
5928.5 53.99 -34.21 88.2 47.46 34.14 8.92 36.53 296 257 P \%
5896.5 56.82 -32.28 89.1 50.26 34.19 8.9 36.53 296 257 A \%
5928.75 4552 |-22.68 68.2 38.99 34.14 8.92 3653 | 296 | 257 | A | V
\%
TEL: 886-3-327-0868 Page Number : C1of C28

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5631.565 45.98 -22.22 68.2 40.68 33.16 8.7 36.56 100 276 P H
5650.15 4593 |-22.38| 68.31 40.53 33.25 8.71 36.56 | 100 | 276 P | H
5718 46.32 -63.92 | 110.24 40.51 33.59 8.77 36.55 100 276 P H
5723.605 45.12 -73.9 119.02 39.27 33.62 8.78 36.55 100 276 P H
* 5865 110.7 - - 104.23 | 34.13 8.88 36.54 | 100 | 276 P | H
* 5865 104.84 - - 98.37 34.13 8.88 3654 | 100 | 276 | A | H
5897.25 80.41 |-28.14| 108.55 73.85 34.19 8.9 36.53 | 100 | 276 P | H
5932.5 62.11 |-26.09 88.2 55.58 34.14 8.92 36.53 | 100 | 276 P | H
5895.5 71.7 -18.13 | 89.83 65.14 34.19 8.9 3653 | 100 | 276 | A | H
5925 54.7 -13.5 68.2 48.17 34.15 8.91 36.53 100 276 A H
H
802.11a
H
CH 173
5633.63 45.9 -22.3 68.2 40.59 33.17 8.7 36.56 | 325 | 261 P |V
5865MHz
5654.28 45.78 -25.6 71.38 40.35 33.27 8.72 36.56 325 261 P \%
5718.59 46.2 -64.21| 11041 40.39 33.59 8.77 36.55 325 261 P \Y,
5721.245 45.14 -68.5 113.64 39.31 33.61 8.77 36.55 325 261 P \Y,
* 5865 111.83 - - 105.36 34.13 8.88 36.54 | 325 261 P \%
* 5865 105.21 - - 98.74 34.13 8.88 3654 | 325 | 261 | A | V
5896 77.85 -31.61| 109.46 71.29 34.19 8.9 36.53 325 261 P \%
5925 58.82 | -29.38 88.2 52.29 34.15 8.91 36.53 | 325 | 261 P |V
5896.25 68.97 -20.31 89.28 62.41 34.19 8.9 36.53 325 261 A \%
5925 52.32 -15.88 68.2 45.79 34.15 8.91 36.53 325 261 A \%
\%
\%
TEL: 886-3-327-0868 Page Number : C2 of C28

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

FAX: 886-3-327-0855

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5639.825 45.09 -23.11 68.2 39.75 33.2 8.7 36.56 | 100 243 P H
5653.1 45.37 -25.13 70.5 39.94 33.27 8.72 36.56 | 100 243 P H
5714.165 45.28 -63.89 | 109.17 39.49 33.57 8.77 36.55 | 100 243 P H
5723.9 44.23 -75.46 | 119.69 38.38 33.62 8.78 36.55 | 100 243 P H
* 5885 109.38 - - 102.85 34.17 8.89 36.53 | 100 243 P H
* 5885 102.25 - - 95.72 34.17 8.89 36.53 | 100 243 A H
5895.75 89.41 -20.24 | 109.65 82.85 34.19 8.9 36.53 | 100 243 P H
5929.5 63.83 -24.37 88.2 57.3 34.14 8.92 36.53 | 100 243 P H
5895.25 83.97 -6.05 90.02 77.41 34.19 8.9 36.53 | 100 243 A H
5925 57.43 -10.77 68.2 50.9 34.15 8.91 36.53 | 100 243 A H
H
802.11a
H
CH 177
5648.675 45.17 -23.03 68.2 39.78 33.24 8.71 36.56 | 320 255 P \Y,
5885MHz
5659.59 45.6 -29.72 75.32 40.14 333 8.72 36.56 | 320 255 P \%
5704.725 44.58 -61.94 | 106.52 38.86 33.52 8.76 36.56 | 320 255 P \Y,
5721.835 43.64 -71.34 | 114.98 37.81 33.61 8.77 36.55 | 320 255 P \Y,
* 5885 111.02 - - 104.49 34.17 8.89 36.53 | 320 255 P \%
* 5885 104.8 - - 98.27 34.17 8.89 36.53 | 320 255 A \Y,
5895.75 91.61 -18.04 | 109.65 85.05 34.19 8.9 36.53 | 320 255 P \%
5925 69.12 -19.08 88.2 62.59 34.15 8.91 36.53 | 320 255 P \Y,
5895.25 85.51 -4.51 90.02 78.95 34.19 8.9 36.53 | 320 255 A \%
5925 59.84 -8.36 68.2 53.31 34.15 8.91 36.53 | 320 255 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C3 of C28
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FCC RADIO TEST REPORT

Report No. : FR380307F

UNII- 4 5850~5895MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
11690 49.32 | -24.68 74 54.1 39.01 13.2 56.99 - - P | H
11690 38.42 -15.58 54 43.2 39.01 13.2 56.99 - - A H
17535 51.14 -17.06 68.2 52.76 39.79 16.31 | 57.72 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 169
11690 48.08 -25.92 74 52.86 39.01 13.2 56.99 - - \%
5845MHz
11690 40.74 -13.26 54 45.52 39.01 13.2 56.99 - - A \Y,
17535 50.74 -17.46 68.2 52.36 39.79 16.31 | 57.72 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C4 of C28
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FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
11730 47.55 -26.45 74 52.28 39.02 13.21 | 56.96 - - P H
17595 54.2 -14 68.2 55.43 40.02 16.32 | 57.57 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 173
11730 47.74 -26.26 74 52.47 39.02 13.21 | 56.96 - - P \Y
5865MHz
17595 53.63 -14.57 68.2 54.86 40.02 16.32 | 57.57 - - P \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C5 of C28
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11770 49.9 -24.1 74 54.57 39.03 13.24 | 56.94 - - P H
11770 40.39 -13.61 54 45.06 39.03 13.24 | 56.94 - - A
17655 54.87 -13.33 68.2 55.72 40.25 16.33 | 57.43 - - P
802.11a
CH 177
11770 47.6 -26.4 74 52.27 39.03 13.24 | 56.94 - - P
5885MHz
17655 53.66 -14.54 68.2 54.51 40.25 16.33 | 57.43 - - P

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C6 of C28
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FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI 802.11n HT20 (Band Edge @ 3m)

UNII- 4 5850~5895MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

4+3 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
5626.255 46.21 -21.99 68.2 40.95 33.13 8.69 36.56 100 239 P H

5661.655 46.26 -30.59 76.85 40.79 33.31 8.72 36.56 100 239 P H

5718.885 46.92 -63.57 110.49 41.11 33.59 8.77 36.55 100 239 P H

5723.605 45.31 -73.71| 119.02 39.46 33.62 8.78 36.55 100 239 P H

* 5845 109.15 - - 102.73 34.09 8.87 36.54 100 239 P H

* 5845 102.22 - - 95.8 34.09 8.87 36.54 100 239 A H

5895.5 62.22 -47.61| 109.83 55.66 34.19 8.9 36.53 100 239 P H

5932 53.68 -34.52 88.2 47.15 34.14 8.92 36.53 100 239 P H

5895.5 56.1 -33.73 89.83 49.54 34.19 8.9 36.53 100 239 A H

5926 46.06 -22.14 68.2 39.52 34.15 8.92 36.53 100 239 A H

802.11n H
HT20 H
CH 169 5643.955 45.89 -22.31 68.2 40.52 33.22 8.71 36.56 400 261 P \%
5845MHz 5689.09 458 |-51.35| 97.15 40.16 | 33.45 875 | 3656 | 400 | 261 | P | V
5718.59 44.69 -65.72 110.41 38.88 33.59 8.77 36.55 400 261 P \%

5720.95 44.37 -68.6 112.97 38.55 33.6 8.77 36.55 400 261 P \%

* 5845 110.39 - - 103.97 34.09 8.87 36.54 400 261 P \%

* 5845 103.01 - - 96.59 34.09 8.87 36.54 400 261 A \%

5898.25 58.46 -49.35| 107.81 51.89 34.2 8.9 36.53 400 261 P \%

5926.5 50.55 -37.65 88.2 44.01 34.15 8.92 36.53 400 261 P \%

5895.25 52.64 -37.38 90.02 46.08 34.19 8.9 36.53 400 261 A \%

5925.25 42.04 -26.16 68.2 35.5 34.15 8.92 36.53 400 261 A \%

\%

\%

TEL: 886-3-327-0868 Page Number : C7 of C28
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Report No. : FR380307F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

5629.5 45.81 -22.39 68.2 40.52 33.15 8.7 36.56 100 273 P H

5684.37 45.95 -47.72 93.67 40.35 33.42 8.74 36.56 100 273 P H

5714.165 44.81 -64.36 109.17 39.02 33.57 8.77 36.55 100 273 P H

5720.95 43.41 -69.56 112.97 37.59 33.6 8.77 36.55 100 273 P H

* 5865 109.32 - - 102.85 34.13 8.88 36.54 100 273 P H

* 5865 103.07 - - 96.6 34.13 8.88 36.54 100 273 A H

5898.5 73.62 -34.01| 107.63 67.05 34.2 8.9 36.53 100 273 P H

5925 56.46 -31.74 88.2 49.93 34.15 8.91 36.53 100 273 P H

5895.25 65.95 -24.07 90.02 59.39 34.19 8.9 36.53 100 273 A H

5925 49.19 -19.01 68.2 42.66 34.15 8.91 36.53 100 273 A H

802.11n H

HT20 H

CH 173 5622.715 45.69 -22.51 68.2 40.46 33.11 8.69 36.57 400 261 P \%

5865MHz 5652.215 44.76 | -25.09| 69.85 39.35 | 33.26 871 | 3656 | 400 | 261 | P | V

5713.87 44.71 -64.38 109.09 38.92 33.57 8.77 36.55 400 261 P \%

5723.605 45.73 -73.29 | 119.02 39.88 33.62 8.78 36.55 400 261 P \%

* 5865 110.15 - - 103.68 34.13 8.88 36.54 400 261 P \%

* 5865 103.37 - - 96.9 34.13 8.88 36.54 400 261 A \%

5895.75 73.55 -36.1 109.65 66.99 34.19 8.9 36.53 400 261 P \%

5925.5 55.58 -32.62 88.2 49.04 34.15 8.92 36.53 400 261 P \%

5895.75 63.8 -25.85 89.65 57.24 34.19 8.9 36.53 400 261 A \%

5925.5 45.66 -22.54 68.2 39.12 34.15 8.92 36.53 400 261 A \%

\%

\%

TEL: 886-3-327-0868 Page Number : C8 of C28
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FCC RADIO TEST REPORT

Report No. : FR380307F

FAX: 886-3-327-0855

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5628.615 45.78 -22.42 68.2 40.51 33.14 8.69 36.56 100 240 P H

5683.485 45.72 -47.29 93.01 40.12 33.42 8.74 36.56 | 100 | 240 P H

5718 45.46 -64.78 110.24 39.65 33.59 8.77 36.55 100 240 P H

5721.54 44.79 -69.52 114.31 38.96 33.61 8.77 36.55 100 240 P H

* 5885 109.58 - - 103.05 | 34.17 8.89 36.53 | 100 | 240 P H

* 5885 102.9 - - 96.37 34.17 8.89 36.53 | 100 | 240 A H

5897.5 90.7 -17.66 | 108.36 84.14 34.19 8.9 36.53 | 100 | 240 P H

5925.25 68.12 -20.08 88.2 61.58 34.15 8.92 36.53 | 100 | 240 P H

5895.25 86.14 -3.88 90.02 79.58 34.19 8.9 36.53 | 100 | 240 A H

5925 60.49 -7.71 68.2 53.96 34.15 8.91 36.53 | 100 | 240 A H

802.11n H

HT20 H

CH 177 5627.435 45.7 -22.5 68.2 40.43 33.14 8.69 36.56 | 337 | 252 P \Y

5885MHz 5670.505 45.06 |-38.35| 83.41 39.54 | 33.35 873 | 3656 | 337 | 252 | P | V

5714.165 45.26 -63.91 109.17 39.47 33.57 8.77 36.55 337 252 P \%

5720.36 44.57 -67.05 111.62 38.75 33.6 8.77 36.55 337 252 P \%

* 5885 109.77 - - 103.24 34.17 8.89 36.53 337 252 P \%

* 5885 103.37 - - 96.84 34.17 8.89 36.53 | 337 | 252 A |V

5895.5 91.32 -18.51 109.83 84.76 34.19 8.9 36.53 337 252 P \%

5926 64.06 -24.14 88.2 57.52 34.15 8.92 36.53 337 252 P \%

5895.25 86.53 -3.49 90.02 79.97 34.19 8.9 36.53 337 252 A \%

5925 58.19 -10.01 68.2 51.66 34.15 8.91 36.53 337 252 A \%

\%

\%

3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C9 of C28




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI 802.11n HT20 (Harmonic @ 3m)

UNII- 4 5850~5895MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
11690 47.23 -26.77 74 52.01 39.01 13.2 56.99 - - P H
17535 50.97 -17.23 68.2 52.59 39.79 16.31 57.72 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 169 11690 47.53 -26.47 74 52.31 39.01 13.2 56.99 - - P \%
5845MHz 17535 50.8 -17.4 68.2 5242 | 39.79 | 16.31 | 57.72 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C10 of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11730 47.7 -26.3 74 52.43 39.02 13.21 56.96 - - P H
17595 54.55 -13.65 68.2 55.78 40.02 16.32 57.57 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 173 11730 47.9 -26.1 74 52.63 39.02 13.21 56.96 - - P \%
5865MHz 17595 5426 |-13.94| 68.2 55.49 | 40.02 | 16.32 | 57.57 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C11 of C28
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ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
11770 49.88 | -24.12 74 5455 | 39.03 | 13.24 | 56.94 - - P | H
11770 40.31 | -13.69 54 4498 | 39.03 | 13.24 | 56.94 - - A
17655 53.51 |-14.69 68.2 54.36 | 40.25 | 16.33 | 57.43 - - P
802.11n
HT20
CH 177 11770 47.45 | -26.55 74 5212 | 39.03 | 13.24 | 56.94 . . P
5885MHz 17655 54.65 | -13.55 68.2 55.5 40.25 | 16.33 | 57.43 - - P

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

4. No other spurious found.

5. All results are PASS against Peak and Average limit line.

Remark
6. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C12 of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI 802.11ax HE20_ Partial 26 (Band Edge @ 3m)

UNII- 4 5850~5895MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5613.57 47.59 -20.61 68.2 42.41 33.07 8.68 36.57 | 100 | 297 P H
5680.24 46.36 -44.26 90.62 40.78 334 8.74 36.56 | 100 | 297 P H
5703.84 47.91 -58.37 | 106.28 42.19 33.52 8.76 36.56 | 100 | 297 P H
5722.425 46.37 -69.96 | 116.33 40.54 33.61 8.77 36.55 | 100 | 297 P H
* 5845 104.51 - - 98.09 34.09 8.87 36.54 | 100 | 297 P H
* 5845 97.78 - - 91.36 34.09 8.87 36.54 | 100 | 297 A H
5923 47.18 -42.48 89.66 40.65 34.15 8.91 36.53 | 100 | 297 P H
5958 48.5 -39.7 88.2 42.02 34.08 8.93 36.53 | 100 | 297 P H
802.11ax
5899.5 39.09 -47.8 86.89 32.52 34.2 8.9 36.53 | 100 | 297 P H
HE20
5935 38.83 -29.37 68.2 32.31 34.13 8.92 36.53 | 100 | 297 A H
Partial 26/0
5633.04 47.13 -21.07 68.2 41.82 33.17 8.7 36.56 | 333 | 253 P \Y
CH 169
5683.19 47.66 -45.14 92.8 42.06 33.42 8.74 36.56 | 333 | 253 P \Y,
5845MHz
5708.855 46.93 -60.75| 107.68 41.18 33.54 8.76 36.55 | 333 | 253 P \Y
5721.54 46.63 -67.68 | 114.31 40.8 33.61 8.77 36.55 | 333 | 253 P \Y
* 5845 107.69 - - 101.27 34.09 8.87 36.54 | 333 | 253 P \Y
* 5845 99.36 - - 92.94 34.09 8.87 36.54 | 333 | 253 A |V
5924.25 47.9 -40.85 88.75 41.37 34.15 8.91 36.53 | 333 | 253 P \Y
5943.5 47.75 -40.45 88.2 41.24 34.11 8.93 36.53 | 333 | 253 P \Y
5916.75 39.19 -35.05 74.24 32.64 34.17 8.91 36.53 | 333 | 253 P \Y,
5942 38.93 -29.27 68.2 32.41 34.12 8.93 36.53 | 333 | 253 A |V
TEL: 886-3-327-0868 Page Number : C13 of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5645.725 46.88 -21.32 68.2 41.5 33.23 8.71 36.56 | 100 295 P H
5684.37 46.75 -46.92 93.67 41.15 33.42 8.74 36.56 | 100 295 P H
5707.97 46.03 -61.4 107.43 40.29 33.54 8.76 36.56 | 100 295 P H
5720.95 45.67 -67.3 112.97 39.85 33.6 8.77 36.55 | 100 295 P H
* 5885 106.17 - - 99.64 34.17 8.89 36.53 | 100 295 P H
* 5885 98.95 - - 92.42 34.17 8.89 36.53 | 100 295 A H
5895 93.01 -17.19 110.2 86.45 34.19 8.9 36.53 | 100 295 P H
5927 53.38 -34.82 88.2 46.84 34.15 8.92 36.53 | 100 295 P H
802.11ax
5895 83.04 -7.16 90.2 76.48 34.19 8.9 36.53 | 100 295 P H
HE20
5927.75 39.3 -28.9 68.2 32.77 34.14 8.92 36.53 | 100 295 A H
Partial 26/8
5642.775 46.28 -21.92 68.2 40.92 33.21 8.71 36.56 | 291 250 P \Y,
CH 177
5664.015 47.58 -31.02 78.6 42.1 33.32 8.72 36.56 | 291 250 P \%
5885MHz
5700.595 46.4 -58.97 | 105.37 40.7 33.5 8.76 36.56 | 291 250 P \Y,
5721.835 47.11 -67.87 | 114.98 41.28 33.61 8.77 36.55 | 291 250 P \%
* 5885 107.05 - - 100.52 34.17 8.89 36.53 | 291 250 P \Y,
* 5885 99.59 - - 93.06 34.17 8.89 36.53 | 291 250 A V
5895 91.79 -18.41 110.2 85.23 34.19 8.9 36.53 | 291 250 P \%
5929.5 49.84 -38.36 88.2 43.31 34.14 8.92 36.53 | 291 250 P V
5895 83.78 -6.42 90.2 77.22 34.19 8.9 36.53 | 291 250 P \%
5929.5 39.28 -28.92 68.2 32.75 34.14 8.92 36.53 | 291 250 A V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C14 of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI 802.11ax HE20_ Partial 52 (Band Edge @ 3m)

UNII-4 - 5850~5895MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HNV)
5644.545 46.99 |-21.21 68.2 4162 | 33.22 871 | 3656 | 100 | 245 | P | H
5669.915 47.18 | -35.8 | 82.98 4166 | 33.35 873 | 3656 | 100 | 245 | P | H
5705.02 46.51 | -60.1 | 106.61 | 40.78 | 33.53 8.76 | 3656 | 100 | 245 | P | H
5724.49 4557 |-75.47 | 121.04 39.72 | 33.62 8.78 | 3655 | 100 | 245 | P | H
* 5845 105.65 - - 99.23 | 34.09 8.87 | 3654 | 100 | 245 | P | H
* 5845 98.39 - - 91.97 | 34.09 8.87 | 3654 | 100 | 245 | A | H
5925 47.35 | -40.85 88.2 40.82 | 34.15 891 | 3653 | 100 | 245 | P | H
802.11ax 5929.25 47.76 |-40.44| 882 41.23 | 34.14 892 | 3653 | 100 | 245 | P | H
HE20 5897.25 39.62 |-48.93| 8855 33.06 | 34.19 8.9 36.53 | 100 | 245 | P | H
Partial 5926.25 39.21 | -28.99 68.2 32.67 | 34.15 892 | 3653 | 100 | 245 | A | H
52/37 5621.535 46.19 |-22.01 68.2 40.96 33.11 869 | 3657 | 291 | 252 | P | V
CH 169 5655.46 47.37 | -24.89| 72.26 41.93 33.28 872 | 3656 | 291 | 252 | P | V
5845MHz 5717.115 47.03 |-62.96| 109.99 | 41.22 | 3359 | 877 | 3655 | 291 | 252 | P | V
5724.195 46.02 |-74.34| 120.36 | 40.17 | 33.62 878 | 3655 | 291 | 252 | P | V
* 5845 107.15 - - 100.73 | 34.09 8.87 | 3654 | 291 | 252 | P | V
* 5845 99.53 - - 93.11 34.09 8.87 | 3654 | 291 | 252 | A | V
5897 48.77 |-59.96 | 108.73 | 42.21 | 34.19 8.9 3653 | 291 | 252 | P | V
5942 47.21 | -40.99 88.2 40.69 | 34.12 893 | 3653 | 291 | 252 | P | V
5896.5 40.47 | -48.63 89.1 3391 | 34.19 8.9 36.53 | 291 | 252 | P | V
5926.5 39.52 |-28.68 68.2 32.98 | 34.15 892 | 3653 | 291 | 252 | A | V
TEL: 886-3-327-0868 Page Number : C15 of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5640.12 47.11 -21.09 68.2 41.77 33.2 8.7 36.56 100 295 P H
5685.255 475 -46.82 | 94.32 41.89 33.43 8.74 36.56 | 100 | 295 P H
5706.79 47.17 -59.93 107.1 41.44 33.53 8.76 36.56 100 295 P H
5725.08 46.09 -88.11 134.2 40.23 33.63 8.78 36.55 100 295 P H
* 5885 107.21 - - 100.68 | 34.17 8.89 36.53 | 100 | 295 P H
* 5885 99.37 - - 92.84 34.17 8.89 36.53 | 100 | 295 A | H
5895 91.1 -19.1 110.2 84.54 34.19 8.9 36.53 | 100 | 295 P H
802.11ax 5928.75 53.32 -34.88 88.2 46.79 34.14 8.92 36.53 | 100 | 295 P H
HE20 5895 83.42 -6.78 90.2 76.86 34.19 8.9 36.53 | 100 | 295 P H
Partial 5925 40.71 | -27.49 68.2 34.18 34.15 8.91 36.53 | 100 | 295 A | H
52/40 5646.905 47.52 -20.68 68.2 42.14 33.23 8.71 36.56 291 250 P \%
CH 177 5651.92 4741 | -22.22| 69.63 42 33.26 871 | 3656 | 291 | 250 | P | V
5885MHz 5716.82 46.45 | -63.46| 109.91 | 40.65 | 3358 | 877 | 3655 | 291 | 250 | P | V
5723.605 45.43 -73.59 119.02 39.58 33.62 8.78 36.55 291 250 P \%
* 5885 107 - - 100.47 | 34.17 8.89 36.53 | 291 | 250 P |V
* 5885 98.92 - - 92.39 34.17 8.89 36.53 | 291 | 250 AV
5895 90.16 -20.04 110.2 83.6 34.19 8.9 36.53 291 250 P \%
5895.25 88.89 | -21.13| 110.02 82.33 34.19 8.9 36.53 | 291 | 250 P |V
5895 82.24 -7.96 90.2 75.68 34.19 8.9 36.53 291 250 P \%
5925.5 40.4 -27.8 68.2 33.86 34.15 8.92 36.53 | 291 | 250 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C16 of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI 802.11ax HE20_ Partial 106 (Band Edge @ 3m)

UNII-4 - 5850~5895MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |[(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HNV)
5645.725 46.94 |-21.26 68.2 4156 | 33.23 871 | 3656 | 100 | 250 | P | H
5665.49 4755 |-32.15 79.7 42.05 | 33.33 873 | 3656 | 100 | 250 | P | H
5701.185 47.6 -57.93| 105.53 | 41.89 | 33.51 8.76 | 3656 | 100 | 250 | P | H
5723.015 46.45 |-71.23| 117.68 40.61 | 33.62 8.77 | 3655 | 100 | 250 | P | H
* 5845 106.83 - - 100.41 | 34.09 8.87 | 3654 | 100 | 250 | P | H
* 5845 98.55 - - 92.13 | 34.09 8.87 | 3654 | 100 | 250 | A | H
5902 49.35 |-5571| 105.06 | 42.78 34.2 8.9 36.53 | 100 | 250 | P | H
802.11ax 5930 4751 | -40.69 88.2 40.98 | 34.14 892 | 3653 | 100 | 250 | P | H
HE20 5896.25 41.69 |-47.59| 89.28 35.13 | 34.19 8.9 36.53 | 100 | 250 | P | H
Partial 5930.5 39.91 |-28.29 68.2 33.38 | 34.14 892 | 3653 | 100 | 250 | A | H
106/53 5633.335 46.53 | -21.67 68.2 41.22 | 33.17 8.7 36.56 | 298 | 257 | P | V
CH 169 5696.465 46.92 |-55.67 | 102.59 41.25 | 33.48 875 | 3656 | 298 | 257 | P | V
5845MHz 5715.935 46.85 |-62.81| 109.66 | 41.05 | 3358 | 877 | 3655 | 298 | 257 | P | V
5725.08 46.35 |-87.85| 134.2 40.49 | 33.63 8.78 | 3655 | 298 | 257 | P | V
* 5845 107.66 - - 101.24 | 34.09 8.87 | 3654 | 298 | 257 | P | V
* 5845 99.13 - - 92.71 | 34.09 8.87 | 3654 | 298 | 257 | A | V
5898.5 50.99 |-56.64| 107.63 | 44.42 34.2 8.9 36.53 | 298 | 257 | P | V
5952 47.89 |-40.31 88.2 41.39 34.1 893 | 3653 | 298 | 257 | P | V
5897.5 41,95 |-46.41| 88.36 35.39 | 34.19 8.9 36.53 | 298 | 257 | P | V
5928 40.13 | -28.07 68.2 33.6 34.14 892 | 3653 | 298 | 257 | A | V
TEL: 886-3-327-0868 Page Number : C17 of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5648.97 47.76 -20.44 68.2 42.37 33.24 8.71 36.56 100 295 P H
5682.895 47 -45.58 92.58 41.41 3341 8.74 36.56 100 295 P H
5713.87 46.53 -62.56 109.09 40.74 33.57 8.77 36.55 100 295 P H
5723.31 45.86 -72.49 118.35 40.02 33.62 8.77 36.55 100 295 P H
* 5885 106.52 - - 99.99 34.17 8.89 36.53 | 100 | 295 P H
* 5885 98.24 - - 91.71 34.17 8.89 36.53 | 100 | 295 A | H
5895 92.43 | -17.77 110.2 85.87 34.19 8.9 36.53 | 100 | 295 P H
802.11ax 5925 56.58 |-31.62 88.2 50.05 34.15 8.91 36.53 | 100 | 295 P H
HE20 5895 85.94 -4.26 90.2 79.38 34.19 8.9 36.53 | 100 | 295 P H
Partial 5927.75 42.34 | -25.86 68.2 35.81 34.14 8.92 36.53 | 100 | 295 A | H
106/54 5609.735 47.17 -21.03 68.2 42.01 33.05 8.68 36.57 291 250 P \%
CH 177 5694.105 46.76 | -54.09 | 100.85 41.1 33.47 875 | 3656 | 291 | 250 | P | V
5885MHz 5709.74 4839 |-59.54| 107.93 | 4263 | 3355 | 876 | 3655 | 291 | 250 | P | V
5724.195 46.4 -73.96 120.36 40.55 33.62 8.78 36.55 291 250 P \%
* 5885 107.63 - - 101.1 34.17 8.89 36.53 | 291 | 250 P |V
* 5885 98.63 - - 92.1 34.17 8.89 36.53 | 291 | 250 A |V
5895 92.46 -17.74 110.2 85.9 34.19 8.9 36.53 291 250 P \%
5926.5 54.75 | -33.45 88.2 48.21 34.15 8.92 36.53 | 291 | 250 P |V
5895 86.79 -3.41 90.2 80.23 34.19 8.9 36.53 291 250 P \%
5925.25 42.5 -25.7 68.2 35.96 34.15 8.92 36.53 | 291 | 250 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C18 of C28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

UNII- 4 5850~5895MHz

WIFI 802.11ax HE40_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

4+3 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)

5615.045 45.9 -22.3 68.2 40.71 33.08 8.68 36.57 100 240 P H

5698.235 46.91 -56.99 103.9 41.23 33.49 8.75 36.56 100 240 P H

5719.77 50.14 -60.6 110.74 44.32 33.6 8.77 36.55 100 240 P H

5722.72 51.92 -65.08 117 46.09 33.61 8.77 36.55 100 240 P H

* 5835 106.16 - - 99.77 34.07 8.86 36.54 100 240 P H

* 5835 98.89 - - 92.5 34.07 8.86 36.54 100 240 A H

5897.25 65.61 -42.94 | 108.55 59.05 34.19 8.9 36.53 100 240 P H

5925 56.21 -31.99 88.2 49.68 34.15 8.91 36.53 100 240 P H

5895.25 58.25 -31.77 90.02 51.69 34.19 8.9 36.53 100 240 A H

5925.25 49.23 -18.97 68.2 42.69 34.15 8.92 36.53 100 240 A H

802.11ax H

HE40 Full H
CH 167 5636.58 45.61 -22.59 68.2 40.29 33.18 8.7 36.56 326 257 P \%
5835MHz 5650.445 46.59 |-21.94| 68.53 4119 | 33.25 871 | 3656 | 326 | 257 | P | V
5711.51 50.46 -57.97 108.43 44.69 33.56 8.76 36.55 326 257 P \%

5724.785 48.14 -73.57 121.71 42.29 33.62 8.78 36.55 326 257 P \%

* 5835 105.4 - - 99.01 34.07 8.86 36.54 326 257 P \%

* 5835 98.68 - - 92.29 34.07 8.86 36.54 326 257 A \%

5895.75 67.93 -41.72 | 109.65 61.37 34.19 8.9 36.53 326 257 P \%

5927.5 55.44 -32.76 88.2 48.9 34.15 8.92 36.53 326 257 P \%

5895.25 57.99 -32.03 90.02 51.43 34.19 8.9 36.53 326 257 A \%

5925 47.74 -20.46 68.2 41.21 34.15 8.91 36.53 326 257 A \%

\%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5644.545 46.86 -21.34 68.2 41.49 33.22 8.71 36.56 100 239 P H

5672.275 46.48 -38.24| 84.72 40.95 33.36 8.73 36.56 | 100 | 239 P H

5717.705 45.81 -64.35 110.16 40 33.59 8.77 36.55 100 239 P H

5721.245 45.74 -67.9 113.64 39.91 33.61 8.77 36.55 100 239 P H

* 5875 106.88 - - 100.37 | 34.15 8.89 36.53 | 100 | 239 P H

* 5875 98.94 - - 92.43 34.15 8.89 36.53 | 100 | 239 A H

5895.25 84.43 -25.59 | 110.02 77.87 34.19 8.9 36.53 | 100 | 239 P H

5925 70.52 -17.68 88.2 63.99 34.15 8.91 36.53 | 100 | 239 P H

5895.25 77.09 -12.93 90.02 70.53 34.19 8.9 36.53 | 100 | 239 A H

5925 62.47 -5.73 68.2 55.94 34.15 8.91 36.53 | 100 | 239 A H

802.11ax H

HE40 Full H

CH 175 5646.905 45.37 -22.83 68.2 39.99 33.23 8.71 36.56 | 341 | 262 P \Y

5875MHz 5651.625 4538 |-24.03| 69.41 39.97 | 33.26 871 | 3656 | 341 | 262 | P | V

5712.985 44.74 -64.1 108.84 38.96 33.56 8.77 36.55 341 262 P \%

5723.31 45.12 -73.23 118.35 39.28 33.62 8.77 36.55 341 262 P \%

* 5875 107.42 - - 100.91 34.15 8.89 36.53 341 262 P \%

* 5875 99.94 - - 93.43 34.15 8.89 36.53 | 341 | 262 A |V

5895.5 84.89 -24.94 | 109.83 78.33 34.19 8.9 36.53 341 262 P \%

5925.25 68.87 -19.33 88.2 62.33 34.15 8.92 36.53 | 341 | 262 P \Y

5895.5 77.77 -12.06 89.83 71.21 34.19 8.9 36.53 341 262 A \%

5925 61.88 -6.32 68.2 55.35 34.15 8.91 36.53 341 262 A \%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C20 of C28

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

UNII- 4 5850~5895MHz

WIFI 802.11ax HE40_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
11670 47.59 -26.41 74 52.4 39 13.19 57 - - P H
17505 52.73 -15.47 68.2 54.55 39.67 16.3 57.79 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 167 11670 47.49 -26.51 74 52.3 39 13.19 57 - - P \%
5835MHz 17505 53.11 |-15.09| 68.2 54.93 | 39.67 16.3 | 57.79 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C21 of C28

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11750 47.9 -26.1 74 52.61 39.02 13.22 56.95 - - P H
17625 51.65 -16.55 68.2 52.68 40.14 16.33 57.5 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 175 11750 47.98 -26.02 74 52.69 39.02 13.22 56.95 - - P \%
5875MHz 17625 51.39 |-16.81| 68.2 52.42 | 40.14 | 16.33 | 575 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR380307F

UNII- 4 5850~5895MHz

WIFI 802.11ax HE80_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)

5636.285 46.33 | -21.87 68.2 41.01 33.18 8.7 36.56 | 334 | 255 P H

5653.1 46.28 -24.22 70.5 40.85 33.27 8.72 36.56 334 255 P H

5715.64 46.89 |-62.69| 109.58 41.09 33.58 8.77 36.55 | 334 | 255 P H

5723.605 46.04 |-72.98| 119.02 40.19 33.62 8.78 36.55 | 334 | 255 P H

* 5855 94.84 - - 88.4 34.11 8.87 36.54 | 334 | 255 P H

* 5855 85.82 - - 79.38 34.11 8.87 36.54 334 255 A H

5895.25 67.6 -42.42| 110.02 61.04 34.19 8.9 36.53 | 334 | 255 P H

5925.5 63.56 |-24.64 88.2 57.02 34.15 8.92 36.53 | 334 | 255 P H

5895.25 60.02 -30 90.02 53.46 34.19 8.9 36.53 | 334 | 255 A | H

5925.25 54.97 | -13.23 68.2 48.43 34.15 8.92 36.53 | 334 | 255 A | H

802.11ax H

HES8O0 Full H

CH 171 5641.89 45.4 -22.8 68.2 40.04 33.21 8.71 36.56 342 255 P \%

5855MHz 5689.09 47.28 |-49.87| 97.15 41.64 | 33.45 875 | 3656 | 342 | 255 | P | V

5712.1 54.27 -54.32 108.59 48.49 33.56 8.77 36.55 342 255 P \%

5723.31 51.13 -67.22 118.35 45.29 33.62 8.77 36.55 342 255 P \%

* 5855 103.24 - - 96.8 34.11 8.87 36.54 342 255 P \%

* 5855 95.39 - - 88.95 34.11 8.87 36.54 342 255 A \%

5895.25 75.36 | -34.66| 110.02 68.8 34.19 8.9 36.53 | 342 | 255 P |V

5925 67.94 -20.26 88.2 61.41 34.15 8.91 36.53 342 255 P \%

5895.25 67.56 |-22.46| 90.02 61 34.19 8.9 36.53 | 342 | 255 AV

5925.25 61.03 -7.17 68.2 54.49 34.15 8.92 36.53 342 255 A \%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C23 of C28

FAX: 886-3-327-0855
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UNII- 4 5850~5895MHz

WIFI 802.11ax HE80_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
11710 48 -26 74 52.76 39.01 13.2 56.97 - - P H
17565 52.11 -16.09 68.2 53.53 39.9 16.32 57.64 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O0 Full H
CH 171 11710 47.58 -26.42 74 52.34 39.01 13.2 56.97 - - P \%
5855MHz 17565 52.75 |-15.45 68.2 54.17 39.9 16.32 | 57.64 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number 1 C24 of C28

FAX: 886-3-327-0855
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Emission above 18GHz

5GHz WIFI 802.11a (SHF @ 1m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
36414 46.94 -21.26 68.2 63.02 43.53 -1.06 58.55 - - P H
H
H
H
H
H
H
H
H
H
H
802.11a H
SHF 39802 47.72 -26.28 74 59.72 44.48 -0.44 56.04 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C25 of C28

FAX: 886-3-327-0855
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Emission below 1GHz

WIFI 802.11a (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
54.84 27.6 -12.4 40 46.53 12.54 0.98 32.45 - - P H
89.22 25.81 -17.69 43.5 42.39 14.57 1.26 3241 - - P H
98.76 23.86 |-19.64 43.5 39.11 15.86 1.3 32.41 - - P H
130.8 2431 -19.19 43.5 37.65 17.65 1.43 32.42 - - P H
817.51 30.43 -15.57 46 31.19 27.78 3.43 31.97 - - P H
938.38 32.36 |-13.64 46 29.95 29.8 3.72 31.11 - - P H
H
H
H
H
H
802.11a H
LF \%
57 31.79 -8.21 40 51.12 12.11 1 32.44 - - P \%
85.98 24.54 -15.46 40 41.58 14.13 1.24 3241 - - P \%
154.38 22.98 -20.52 43.5 36.92 16.84 1.62 324 - - P \%
168.06 22.91 -20.59 43.5 37.69 15.89 1.73 324 - - P \%
751.15 29.6 -16.4 46 30.47 28.06 3.29 32.22 - - P \%
913.1 32.03 | -13.97 46 30.64 29.08 3.65 31.34 - - P |V
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C26 of C28

FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL: 886-3-327-0868 Page Number 1 C27 of C28
FAX: 886-3-327-0855
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read |Antenna | Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

4+3 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11a
CH 169 5945 52.49 -55.71 108.2 40.04 35.11 12.54 35.2 380 248 P H
5845MHz

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 11690MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 38.48(dB/m) + 19.48(dB) + 49.34(dBuV) — 56.59 (dB)

=50.71 (dBuV/m)

2. Margin(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 50.71(dBuV/m) — 74(dBuV/m)

= --23.29(dB)

Peak measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868 Page Number : C28 of C28
FAX: 886-3-327-0855
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Appendix D. Radiated Spurious Emission Plots

Temperature : 21~26°C

Test Engineer : Bigshow Wang and Quentin Liu

Relative Humidity : [45~60%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number : D1 of D81
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

UNII-4 - 5850~5895MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11a CH169 5845MHz - L

4+3

Horizontal

Fundamental

Avg.

Left blank

130.0| ‘ 1300
100 e 100
00| e 00| PEAK(UNIL4)|
- ﬁ
7000 - ’Ww/ 700 H+H PHEE o H [
00 WY 00 J
50.0| 4 50.0|
0.0 4n,o_MMMW“WWW M
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNII-4) 3m 91200_02294_230630 HORIZONTAL
oW 000000k 3000 000Nt o A000000cs s S0 00k Surruns
Peak
o
s
500 | L//_
N —
30.0} M““ﬂ S —
Site 03CHI5-HY
Condition AVG(UNII-4) 3m 9120D_02294_230630 HORIZONTAL

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 of D81



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI UNII- 4 5850~5895MHz Band Edge @ 3m

ANT 802.11a CH169 5845MHz - R

443 Horizontal Fundamental

el (dBuVim) Date: 2023.08.05

A ~
™ A G o P
T

TN b

100]

750 5780, 5800, 5820 5840 5860. 5880, 5900. 5920. 5040 5960, 5980, GO
Frequency (MH2)

Site +03CHIS-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

el (dBuVim) Date: 2023.08.05

700] AVG_BEWIILY

Al
z.na’/f,.w"w

T TR ML B SMO SN0 SR S we S L S o
Site +03CHIS-HY

Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000000KHz VBW:0750KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D3 of D81
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FCC RADIO TEST REPORT

Report No.

: FR380307F

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11a CH169 5845MHz - L

4+3

Vertical

Fundamental

Avg.

Left blank

el (Buvim) Date: 2023.08.05 A @Buvim) Date:2023.08.05
EAK [GEUH) 1620
1300 ‘ 1300
1200 / 1200
o) Lt o) 1
90| Y Mﬁl 90| PLAK{UNLS
S0 // I~ a0
LY S i, oo U T T !
600 W‘M s00) WJ
500 o 500 P ppvT— —
40 400 ————C
304 304
200 20|
100 100
00 5630. 5650 5670, 5690 5710, 5730 5750 5770, 5790, 5310, 5430, 5850. 5470, 505 000 700 500, 000 5000, 000 T
Frequency (WHz) Frequency (WHz)
Site + 03CHI5HY site + 03CHI5HY
Condition + PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 VERTICAL Condition : PEAK(UNIT-4) 3m 91200_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1 (¢Buvim) Date:2023.08.05
1300
1200
o)
1000
90
a0
704) AvGwHLY)
60
500] L
400 S P——— S
300 e
200
100
000 2000, 5000 000 5000 000 7
Frequency (WHz)
Site + 03CHI5HY
Condition + AV6(UNIT-4) 3m 9120D_02294_230630 VERTICAL

+ RBW:1000000KHz VBW:0750KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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WIFI UNII- 4 5850~5895MHz Band Edge @ 3m

ANT 802.11a CH169 5845MHz - R

4+3 Vertical Fundamental

el (dBuVim) Date: 2023.08.05

PEAK BE(UNILY)

g b N
oo M

e
400

750 5780, 5800, 5820 5840 5860. 5880, 5900, 5920. 5040 5960, 5980, GO
Frequency (MH2)
Site +03CHIS-HY
Condition +PEAK_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

el (dBuVim) Date: 2023.08.05

1000] [\/\,\
m,
700 A W\K N s st
w0 Lot :

200)
100]

750 5780 5800, 5820 5840 5860. 58%0. 5900, 5920, 5040 5060, 5980, GO
Frequency (MH2)
Site +03CHIS-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000000KHz VBW:0750KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR380307F

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11a CH173 5865MHz - L

4+3

Horizontal

Fundamental

Peak

el (dBuVim) Date: 2023.08.05
PEAK [BE(UNIE)_16.72]
1300 ‘
1200 /
g At
-
1000 ~

909 4 n/‘f// mﬂ%
IS et

et

00 5630. 5650 5670, 5690, 5710. 5730, 5750 5770, 5790 5810 5830, 5850 5870 5895
Frequency (MH2)

Site +03CHIS-HY
Condition +PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@BuVim)

Date: 2023.08.05

PEAK(UNILY)

Site
Condition

2000, 3000. 4000, 5000. 5000. K
Frequency (MH2)

+03CHIS-HY

+PEAK(UNTI4) 3m 9120>_02294_230630 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Left blank

A (@Buvim)

Date: 20230805

A6

|

|

S P —

Site
Condition

2000, 3000. 4000, 5000. 5000. 7
Frequency (1H)

+03CHIS-HY

+ AV6(UNTI-4) 3m 9120D_02294_230630 HORTZONTAL

+ RBW:1000000KHz VBW:0750KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI UNII- 4 5850~5895MHz Band Edge @ 3m

ANT 802.11a CH173 5865MHz - R

443 Horizontal Fundamental

el (dBuVim) Date: 2023.08.05

- PEAK BE(UNILY)

TMWW

750 5780, 5800, 5820 5840 5860. 5880, 5900. 5920. 5040 5960, 5980, 6O
Frequency (MH2)

100]

Site +03CHIS-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

el (dBuVim) Date: 2023.08.05

1300
1200
0|

wnd W
::,:: L

m

500 SN o4

0o ERa=S S
304
200

100]

750 5780 5800, 5820 5840 5860. 58S0. 5000, 5920. 5040 5060, 5980, GO
Frequency (MH2)

Site +03CHIS-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000000KHz VBW:0750KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR380307F

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11a CH173 5865MHz - L

4+3

Vertical

Fundamental

el (dBuVim) Date: 2023.08.05

PEAK [BE(UNIE)_16.72]

900] PEAK(UNILY)

700] | B o e T N e s 4

A (@BuVim) Date: 2023.08.05

Avg.

Left blank

————
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 VERTICAL Condition : PEAK(UNII-4) 3m 9120D_02294_230630 VERTICAL
S A S s e S oA
Peak
I
500] J\
Jn,nW//"N
Condition : AV6(UNII-4) 3m 9120D_02294_230630 VERTICAL

+ RBW:1000000KHz VBW:0750KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI UNII- 4 5850~5895MHz Band Edge @ 3m

ANT 802.11a CH173 5865MHz - R

4+3 Vertical Fundamental

el (dBuVim) Date: 2023.08.05

1300 ‘

.

W ~

= R
il

e .

750 5780, 5800, 5820 5840 5860. 5880, 5900. 5920. 5040 5960, 5980, 6O
Frequency (MH2)

Site +03CHIS-HY
Condition +PEAK_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

el (dBuVim) Date: 2023.08.05

w509
1200
10
1009 W

w A Lv

s00) e
700 i, > AVG_BEWNLY
o0 A

500 M +—

40,077 |
200

200)
100]

750 5780, 5800, 5820 5840 5860. 58S0. 5900, 5920. 5040 5060, 5980, GO
Frequency (MH2)
Site +03CHIS-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000000KHz VBW:0750KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11a CH177 5885MHz - L

4+3

Horizontal

Fundamental

el (0B

)

Avg.

Left blank

Date:2023.08.31 A 6Buvim) Date: 2023.08.31
EAK [GEUH) 1620
1300 ‘ 1300
1200 / 1200
o) Lt o) 1
1004 e L 1004
90| Y 90| PLAK{UNLS
700) e /\NJ oo T LT
60 J’\M 60|
pesemR — i ———C
304 304
200 20|
100 100
00 5630, 5650, 5670, 5690 5790, 5730 5750 5770, 5790, 5310, 5430, 5850, 5470, 505 000 700 500, 000 5000, 000 T
Frequency (WHz) Frequency (WHz)
Site + 03CHI5HY site + 03CHI5HY
Condition + PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 HORTZONTAL Condition : PEAK(UNII-4) 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1 (¢Buvim) Date: 2023.08.31
1300
1200
o)
1
1000
90
a0
704) v
60
500] j 4
400 S —— ]
300
200
100
000 2000, 5000 000 5000 o0, 7
Frequency (WHz)
Site + 03CHI5HY
Condition + AV6(UNII-4) 3m 9120D_02294_230630 HORTZONTAL

+ RBW:1000000KHz VBW:0750KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D10 of D81



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI UNII- 4 5850~5895MHz Band Edge @ 3m

ANT 802.11a CH177 5885MHz - R

443 Horizontal Fundamental

el (dBuVim)

Date: 20230831

100.0| \\
90.0f RN PEAK_BE(UNII 4),
s00) M”vw
oy o :

600 M‘N\f e

5:: b it

750 5780, 5800, 5820 5840 5860. 5880, 5900. 5920. 5040 5960, 5980, GO
Frequency (MH2)

Site +03CHIS-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

el (dBuVim) Date: 2023.08.31

1300
1200
o)
1000 s
90

S0

v =S
70d /\ﬂ ’\%; v sk
o0l P 2

1%
s00) e s

An.ar_o»#//l w\k
209

200)

100]

750 5780 5800, 5820 5840 5860. 58%0. 5000, 5920. 5040 5060, 5980, GO
Frequency (MH2)
Site +03CHIS-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000000KHz VBW:0750KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D11 of D81



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11a CH177 5885MHz - L

4+3

Vertical

Fundamental

Avg.

Left blank

el (Buvim) Date: 2023.08.31 A @Buvim) Date: 2023.08.31
EAK [GEUH) 1620
1300 ‘ 1300
1200 / 1200
o) Lt o) {
L
1000 - 1000
90| Y JM 90| PLAK{UNLS
S0 we M/V a0
I oo T LT
e [T L
40 00, e T
304 304
200 20|
100 100
00 5630, 5650, 5670, 5690, 5790, 5730 5750, 5770, 5790, 5610, 5430, 5850. 5470, 505 000 700 500, 000 5000, 000 T
Frequency (WHz) Frequency (WHz)
Site + 03CHI5HY site + 03CHI5HY
Condition + PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 VERTICAL Condition : PEAK(UNIT-4) 3m 91200_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1 (¢Buvim) Date: 2023.08.31
1300
1200
o) 1
1000
90
a0
704) AvGwHLY)
60
504 J |
400 —
Y BRSNS S L.
200
100
000 2000, 5000 000 5000 o0, 7
Frequency (WHz)
Site + 03CHI5HY
Condition + AV6(UNIT-4) 3m 9120D_02294_230630 VERTICAL

+ RBW:1000000KHz VBW:0750KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D12 of D81



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI UNII- 4 5850~5895MHz Band Edge @ 3m

ANT 802.11a CH177 5885MHz - R

4+3 Vertical Fundamental

el (dBuVim) Date: 2023.08.31

1300 ‘

BN AN
s
N PEAK_ BEUIILY
2

4

,MM
s ——— T

750 5780, 5800, 5820 5840 5860. 5880, 5900. 5920. 5040 5960, 5980, 6O
Frequency (MH2)
Site +03CHIS-HY
Condition +PEAK_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

.
80.0f b \\\
;

60 Pl A
o = L.

400} m——
300
200)
100)

750 5780 5800, 5820 5840 5860. 58%0. 5000, 5920. 5040 5060, 5980, GO
Frequency (MH2)
Site +03CHIS-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000000KHz VBW:0750KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D13 of D81



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307F

UNII-4 - 5850~5895MHz

WIFI 802.11n HT20 Full (Band Edge @ 3m)

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11n HT20 Full CH169 5845MHz - L

4+3

Horizontal

Fundamental

Peak

vae: 2025.08.05 10 oate: 2023.08.05
e U578
1500 ‘ 1500
1200 ] 1200
1100 L 1100
g e g
50 / 500 peakug
7 i
100l P A \ B T [ N N T U LA
o0q Wi o0g m/
s00) g s00) Degarninino]
:
40 e 409 Mwwwmwww
300 309
200 200
100 100
o0 Sesn Gasn SoTo. G 570, 70 0 STio. 590 Soio, G S0 S Bies T 005 o £ o )
Freasoncy e Freauency e
site <03cHISHY site <03cHIS HY
Condition + PEAK_BE(UNIT4)_16-24 3m 9120D_02294_230630 HORIZONTAL Condition

+ RBW:1000000KHz VBW:3000.000KHzZ SWT:Auto

:PEAK(UNIT-4) 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000000KHz VBW:3000.000KHZ SWT:Auto

Avg.

A (@Buvim)

Date: 20230805

1300
1200
o)
1000
904
a0
700
0.l

AvGuILY)

s00]
400

200)
100]

300

- ‘Lf

000

Site
Condition

Left blank

2000,

3000,

000, 5000, 6000, 7
Freauency (MHz)

$03CHIS-HY

: AVG(UNIT-4) 3m 9120D_02294_230630 HORTZONTAL

: RBW:1000.000KHz VBW:0.820KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D14 of D81



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI UNII- 4 5850~5895MHz Band Edge @ 3m

ANT 802.11n HT20 Full CH169 5845MHz - L

443 Horizontal Fundamental

el (dBuVim) Date: 2023.08.05

o ‘\
-
s00) T A

750 5780, 5800, 5820 5840 5860. 5880, 5900. 5920, 5040 5960, 5980, GO
Frequency (MH2)

Site +03CHIS-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

el (dBuVim) Date: 2023.08.05

1300
1200
o)
1000

90

i \
s0.0) ,f’/ S

60 1

504 /“”'M T 2
400 e —
304
200
100

750 5780 5800, 5820 5840 5860. 5850, 5000, 5920. 5040 5060, 5980, GO
Frequency (MH2)
Site +03CHIS-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000000KHz VBW:0.820KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D15 of D81



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307F

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11n HT20 Full CH169 5845MHz - L

4+3

Vertical

Fundamental

Avg.

Left blank

el (Buvim) Date: 2023.08.05 A @Buvim) Date:2023.08.05
PEAK [BE(UNIE)_16-24
1300 ‘ 1300
1200] / 1200]
o) Lt o) !
~
1009 i 1000
90| Y i L¢ 90| PLAK{UNLS
200 A A 200
I 700 B o S ™ e S
60 wf/w 60|
-
it ———— -
409 Y Pe———E R
304 304
200 20|
100 100
00 5630, 5650 5670, 5690 5790 5730 5750 770, 5790, 5610, 5430, 5850. 5470, 505 000 700 500, 000 5000, 000 T
Frequency (WHz) Frequency (WHz)
Site + 03CHI5HY site + 03CHI5HY
Condition + PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 VERTICAL Condition : PEAK(UNIT-4) 3m 91200_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (¢Buvim) Date:2023.08.05
1300
1200
o)
1000
90
a0
704) AvGwHLY)
60
500] L’A
400 S RENS— e
B A
F R
200
100
000 2000, 5000 000 5000 000 7
Freauency (MHz)
Site + 03CHI5HY
Condition + AV6(UNIT-4) 3m 9120D_02294_230630 VERTICAL

+ RBW:1000000KHz VBW:0.820KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D16 of D81



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI UNII- 4 5850~5895MHz Band Edge @ 3m

ANT 802.11n HT20 Full CH169 5845MHz - L

4+3 Vertical Fundamental

|

il
100.0| \\
w(fV Py

3 g

"
ot
.
w0 W Meusiooditihmtydpmhing

750 5780, 5800, 5820 5840 5860. 5880, 5900, 5920. 5040 5960, 5980, GO
Frequency (MH2)

Site +03CHIS-HY
Condition +PEAK_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

o (aBuvim) Dates2023.08.05
1300
1200
100
1004 ey
JN il
504 . Y, e
704 M N s s
60 o s
™ "
500 %
2

ln,a_/-««M —
209
20
100

7o G700 500 500 5o, 5060 5. 5000 5. 5040 590, 5080 6O

e

requency (M)
Site +03CHIS-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000000KHz VBW:0.820KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D17 of D81



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR380307F

WIFI UNII- 4 5850~5895MHz Band Edge @ 3m

ANT 802.11n HT20 Full CH173

5865MHz - L

4+3 Horizontal

Fundamental

a oy f“\ 1000
90| Y 90| PLAK{UNLS
- . )

el (dBuVim) Date: 2023.08.05 A (@BuVim) Date: 2023.08.05
PEAK [BE(UNIE)_16.72]
1300 ‘ 1300
1200 / 1200
g 1 10| 1
~
1000

Avg. Left blank

0 700 B o S ™ e S
60| gt a0
500| «»MMJ\M 50|
400 = 400 e
304 300
204 20|
100 100]
00 5650 5670, 5690 5710, 5730 5750, 5770, 5790, 5610, 530, 5950 570 5995 000 7000 5000 000 5000 5000 7
Frequency (HHr) Frequency (HHn)
site +03CHI5-HY site £ 03CHI5-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120>_02294_230630 HORIZONTAL Condition : PEAK(UNII-4) 3m 91200_02294_230630 HORTZONTAL
- RBW:1000.000KHz VBW:3000.000KHz SWT:Auto - RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @By Date: 2023.08.05
1300
1200
1100
T
1004
50|
500
7o0| Avoe
600
500] } §
400 B ——
30 e
20|
100
000 7000, 000 000 5000 5000 K
Frequency (HHz)
site +03CHI5-HY
Condition : AVG(UNTI-4) 3m 91200_02294_230630 HORTZONTAL

+ RBW:1000000KHz VBW:0.820KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D18 of D81



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11n HT20 Full CH173 5865MHz - L

4+3

Horizontal Fundamental

el (dBuVim)

Date: 2023.08.05

N

PEAK BE(UNILY)

R e

750 5780, 5800, 5820 5840 5860. 58%0. 5900, 5920. 5040 5960, 5980, 6O

Avg.

300]
200)
100]

Frequency ()
site +03CHI5-HY
Condition : PEAK_BE(UNII 4) 3m 9120D_02294_230630 HORIZONTAL
- RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank
el GBuvim) Date: 2023.08.05
1300
1200
1100
1004 iy
90| /
704 M,(\‘ M S ave v
60| NN/’W A
50.0/ & 2
40,0 ._4«**‘"/(/’// B v —

750 5780 5800, 5820 5840 5860. 58%0. 5000, 5920. 5040 5060, 5980, GO
Fre

Site
Condition

+03CHIS-HY

+ AV6_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000000KHz VBW:0.820KHz SWT:Auto

requency (M)

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D19 of D81



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI UNII- 4 5850~5895MHz Band Edge @ 3m
ANT 802.11n HT20 Full CH173 5865MHz - L
4+3 Vertical Fundamental
1300] ‘ 130.0]
110.0| /’/ 110.0( 1
-
20.0| A 20.0|
mng/ wN'M 700| e 10 LT
s0d o w0 J
s00) 1 4 MMM 500 B
400 40.) WMWWMMM e
s S T e s T o "
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 VERTICAL Condition : PEAK(UNII-4) 3m 9120D_02294_230630 VERTICAL
o Tooo 00Kz 3000 000KHE ST At oW 000000k 1 o 300500062 S At
Peak
500] } L,
40,0 p— R e
Jn.nw/*‘/ﬂ
Condition : AV6(UNII-4) 3m 9120D_02294_230630 VERTICAL
AoV T000000Kz VoW B30k WAt
Avg. Left blank

TEL: 886-3-327-0868

Page Number : D20 of D81
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11n HT20 Full CH173 5865MHz - L

4+3

Vertical

Fundamental

Peak

el (dBuVim) Date: 2023.08.05

1000 <
900] N PEAK BE(UNILY)

v -
e

750 5780, 5800, 5820 5840 5860. 5880, 5900. 5920. 5040 5960, 5980, GO
Frequency (MH2)

Site +03CHIS-HY
Condition +PEAK_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

el (dBuVim) Date: 2023.08.05

1300
1200
o)
1000
90
S0
704
60
504
400
304
200
100

ity
Wf \%‘\ >
M,(v" h R A6 e

rtt! R

— ]

Site

750 5780, 5800, 5820 5840 5860. 58%0. 5000, 5920. 5040 5060, 5980, GO
Frequency (MH2)

+03CHIS-HY

Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL

+ RBW:1000000KHz VBW:0.820KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D21 of D81



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11n HT20 Full CH177 5885MHz - L

4+3

Horizontal

Fundamental

Peak

el (dBuVim) Date: 2023.08.05

PEAK [BE(UNIE)_16.72]

y i
wd A [
= i Mﬁ“

00 5630, 5650 5670, 5690 5710. 5730. 5750 5770, 5790. 5810 5830, 5850 5870 5895
Frequency (MH2)

Site +03CHIS-HY
Condition +PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@BuVim) Date: 2023.08.05

900] PEAK(UNILY)

700] | B o e T N e s 4

Sit

500 LN
A

A

000 2000, 3000. 4000, 5000. 5000. K
Frequency (MH2)

3 +03CHIS-HY

Condition +PEAK(UNTI4) 3m 9120>_02294_230630 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Left blank

A (@Buvim) Date: 2023.08.05

A6

30,0 e

— i —

Site
Condi

000 2000, 3000. 4000, 5000. 000, 7
Frequency (1H)

+03CHIS-HY
ition + AV6(UNTI-4) 3m 9120D_02294_230630 HORTZONTAL

+ RBW:1000000KHz VBW:0.820KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D22 of D81



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11n HT20 Full CH177 5885MHz - L

4+3

Horizontal

Fundamental

Peak

el (dBuVim) Date: 2023.08.05

PN
N PEAK BE(UNILY)
2

R i R

Site

750 5780, 5800, 5820 5840 5860. 5880, 5900, 5920. 5040 5960, 5980, GO
Frequency (MH2)

+03CHIS-HY

Condition + PEAK_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

el (dBuVim) Date: 2023.08.05

1300
1200
o)
1000
90
S0
704
60
504

An.a__‘._»-’/” \m\‘

300]
200)
100]

o S
/ﬁ,f NN s sk

2

i N

750 5780 5800, 5820 5840 5860. 58%0. 5000, 5920. 5040 5060, 5980, GO
Fre

Site

requency (M)
+03CHIS-HY

Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL

+ RBW:1000000KHz VBW:0.820KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D23 of D81



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11n HT20 Full CH177 5885MHz - L

4+3

Vertical

Fundamental

el (0B

)

Avg.

Left blank

Date: 2023.08.05 J @By Date: 2023.08.05
PEAR E0NH 1621
1300) ‘ 1300)
1200 / 1200
1109 g 1109 1
90 v |/ 909 PEAK(UNILY)
o A " w09
o VJN oo T ]
¥ \
60| M a0
500 500 L ——
Py pre i 400 L Doy e e
00| 00|
20| 20|
100 100|
00 5530, 5550, 5670, 5690 5710, 5730 5750 5770, 5790, 5610, 5630 5050, 570 5695 %00 2000 3000 000 5000 5000 7
requency (HHr) Frequency (HHr)
site :03CHI5-HY site :03CHI5-HY
Condition : PEAK_BE(UNTI4)_16-24 3m 91200_02294_230630 VERTICAL Condition : PEAK(UNIT-4) 3m 9120D_02294_230630 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
A @Buvim) Date: 2023.08.05
1300|
1200
109
1000|
s00|
a0
704 VG
a0
500 J t
400 — e f——
300
20|
100]
%00 7000, 3000 000 5000 000, T
Frequency (HHz)
site :03CHI5-HY
Condition

+ AV6(UNTI-4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000000KHz VBW:0.820KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D24 of D81



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11n HT20 Full CH177 5885MHz - L

4+3

Vertical

Fundamental

Peak

el (dBuVim) Date: 2023.08.05

- PEAK BE(UNILY)

ﬁn:o i M ¥ vﬂ%
0 b MMWWM MWyt

750 5780, 5800, 5820 5840 5860. 5880, 5900. 5920. 5040 5960, 5980, GO
Frequency (MH2)
Site +03CHIS-HY
Condition +PEAK_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

el (dBuVim) Date: 2023.08.05

1300
1200
0|

1000 o
900

I AN P
60 ,r A,MN '\'“m

.

400} ,__—_.A-—"M "L“‘\hm

750 5780 5800, 5820 5840 5860. 58%0. 5000, 5920. 5040 5060, 5980, GO
Frequency (MH2)
Site +03CHIS-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000000KHz VBW:0.820KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D25 of D81



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

UNII-4 - 5850~5895MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/0 CH169 5845MHz

4+3 Horizontal Fundamental

100.0{ - 100.0
S
v
00— ’ L e e | e N
s00) Lv 00
ol s ol -
oo i p—
400 mnwwwwww
SO o0 e e S e s . e
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 HORIZONTAL Condition PEAK(UNII-4) 3m 9120D_02294_230630 HORIZONTAL
RBWHTO00000KHE VEW'3000000K5 W Ao R IO00D00KHs VoW 000000k WAt
o
a0 I —
—
o I
T
ety
Condition /AV6(UNII-4) 3m 9120D_02294_230630 HORIZONTAL

RBW:1000.000KHz VBW:1.200KHzZ SWT:Auto

Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D26 of D81



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CH169 5845MHz

4+3

Horizontal

Fundamental

) (@BuVim)

Date: 20231-29

1300
1200
o
1000
904
w0
700
60
504

L

o

400
304
200
100

750 580,

Site
Condition

Peak

000 5020 540, 5960. 500 5900 5920. 5940, 5960 5980 6000
Frequency (MHz)
$03CHI5HY
+PEAK_BE(UNIT 4) 3m 9120b_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

J (@Buvim)

Date: 202311-29

1300
1200
ol
1000
90
804
700
0.
S0
409
304
200
100

™
S SN S—| /‘/ 1

Site
Condition

Avg

750 5780, 5800. 5820 5040, 5860 5880 5900, 5920 5940, 5960, 5980, 6000
Froqu

ency (Mz)

+03CHI5-HY

+ AV6_BE(UNIT 4) 3m 91200_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:1200KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D27 of D81



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI Band 4 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/0 CH169 5845MHz
4+3 Vertical Fundamental
1004 v \ 1004
90| p m 900 peAKUNLY)
80.0| // 80.0|
70.0) ,// 7001 H- 1L HEe b i i ‘
600] 600 L,
PR N . A 20 e
i I —
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 VERTICAL Condition PEAK(UNII-4) 3m 9120D_02294_230630 VERTICAL
RO TOO 00K VP 3000 000KF . ST Ao IOD0000K s VoW 500000001 T
Peak
i
400 FN,L_,V_#
,,,,,, —
R I
Site 03CHI5-HY
Condition AVG(UNII-4) 3m 91200_02294_230630 VERTICAL
RBW:1000.000KHz VBW:1200KHz SWT:Auto
Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D28 of D81



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CH169 5845MHz

4+3

Vertical

Fundamental

Peak

) (@BuVim)

Date: 20231-29

1000 AN
904 RN pea By
w0
700

750 5780, 5800, 5820 5840 5060 5880 5900. 5920, 5940, 5960. 5980, 60

Frequency (MHz)

Site $03CHI5HY

Condition +PEAK_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

1300
1200
ol
1000

J (@Buvim) Date: 202311-29

N
m .
70.) \ ~ AVG_BE(UNLA),

600)

IR

400

300
200)
100

750 5780, 5800. 5820 5040, 5860 5880 500, 5020 5940, 5960, 5980 6000
Frequency (1Hz)

Site +03CHI5-HY
Condition + AV6_BE(UNII 4) 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:1.200KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D29 of D81



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI Band 4 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/8 CH177 5885MHz
4+3 Horizontal Fundamental
1004 v 1004
% J o)
70.0) ,// IN) 7001 H- 1L HEe b i | i
60| } 600
, 1l wd (A
400 A0 koot
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 HORIZONTAL Condition PEAK(UNII-4) 3m 9120D_02294_230630 HORIZONTAL
RO TOO 00K VP 3000 000KF . ST Ao IOD0000K s VW 500000001 Wt
Peak
i
w9 M|
Ju.nmlw
Site 03CHI5-HY
Condition AV6(UNII-4) 3m 9120D_02294_230630 HORIZONTAL
RBW:100.000KHz VBW:300.000KHz SWT:Auto
Avg Left blank

TEL: 886-3-327-0868

Page Number : D30 of D81
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH177 5885MHz

4+3

Horizontal

Fundamental

Peak

) (@BuVim) Date: 20231-29

1300
1200
0|

1000 LN

90| p N PEAK BE(UNILY)

s00)
700)

60 MM
00 wib i

400

300)
200)
100

750 5780 5000, 500, 5040 5060 5080 5000, 5920 5940 5960. 5980. 6000
Frequency (MHz)
Site $03CHI5HY
Condition +PEAK_BE(UNIT 4) 3m 9120b_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

J (@Buvim) Date: 202311-29

1300
1200
ol
1000

90

s00) S

700) AVG_BE(uNLY)
600)

s00) A

B el 2

300
200)
100

750 5780 5800, 5620 5040 5860 5860 5000, 5920 5040 5060. 5980, 6000
Frequency (MHz)
Site +03CHI5-HY
Condition + AV6_BE(UNIT 4) 3m 91200_02294_230630 HORIZONTAL
+ RBW:100.000KHz VBW:300.000KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D31 of D81



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI Band 4 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/8 CH177 5885MHz
4+3 Vertical Fundamental
1004 v 1004
s " ——
80.0| // 80.0|
70.0) ,// 7001 H- 1L HEe b i | i
o I B
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 VERTICAL Condition PEAK(UNII-4) 3m 9120D_02294_230630 VERTICAL
RO TOO 00K VP 3000 000KF . ST Ao IOD0000K s VoW 500000001 T
Peak
i
100 1 L
30,0t
Site 03CHI5-HY
Condition AVG(UNII-4) 3m 91200_02294_230630 VERTICAL
RBW:100.000KHz VBW:300.000KHz SWT:Auto
Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D32 of D81



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH177 5885MHz

4+3

Vertical

Fundamental

Peak

) (@BuVim)

1300
1200
o
900 Nf/ SN PEAK_BE(UNILA)
w0
Ry =

Date: 20231-29

i

s

750 5780 5000, 5020, 5040 5060 5080 5000, 5920 5040 5960. 5980. 6000
Frequency (MHz)
Site $03CHI5HY
Condition +PEAK_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

J (@Buvim)

/
N
80.0 AN
40.0| \\'\\~2
=

ency (Mz)

Site +03CHI5-HY

Condition + AV6_BE(UNII 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:100.000KHz VBW:300.000KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D33 of D81



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

UNII-4 - 5850~5895MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 52/37 CH169 5845MHz

4+3 Horizontal Fundamental

e amavim) Date: 20234129 s gBuvim) Date: 202-11.29
PEAK [BEUNE) T3¢
1300 1300
1204 / 1200
o) L 1109 .
1004) v L 1009
90.0| - 90.0{ PEAK(UMNIL4)]
%
a0 4 200
LY SRS oo VT L
o0l a0
s0d A 500 | E—
- B e taiand
400 00 A
30 304
20 200
100 100
500 5030, 5650, 5070, 560, 5710 5730 5750 5770, 5790, 5910, 50 Sas0. G070 5695 00 7000 ETy 2000 ED 000 7000
Freduency (WH:) Frequency (uh)
site $03CHIS-HY site 03CHI5-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 HORIZONTAL Condition PEAK(UNII-4) 3m 9120D_02294_230630 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000000KHz VBW:3000.000KHz SWT:Auto
s aBovim) Date: 2023.41.29
1300
1200
1109
1000
a0
a0
700 avswme)
i
500
400 MM/AJJ NI
I
[y, EE—
200
100
T 7000, ey 2000 ED w000, To00
Frequency (ihi)
site 03CHIS-HY
Condition AVG(UNII-4) 3m 9120D_02294_230630 HORIZONTAL

RBW:1000.000KHz VBW:1.300KHzZ SWT:Auto

Avg Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D34 of D81



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/37 CH169 5845MHz

4+3

Horizontal

Fundamental

Peak

) aBu

) Date: 20231-29

ot Mt

ﬂum - S peacewma)
/ va
ir 1

750 5780, 5800, 5620 5040, 5860 5880 5900, 5920 5940, 5960, 5980 6000

Site
Condition

Frequency (MHz)

$03CHI5HY

+PEAK_BE(UNIT 4) 3m 9120b_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

J (@Buvim)

Date: 202311-29

1300
1200
ol
1000
90
804
700
0.
S0

e

300
200)
100
750 5780, 5800, 5820 5040, 5860 5880 5900, 5920 5940, 5960, 5980 6000
Frequency (1Hz)
Site £ 03CHI5-HY
Condition

+ AV6_BE(UNIT 4) 3m 91200_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:1300KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D35 of D81



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/37 CH169 5845MHz

4+3

Vertical

Fundamental

Avg

Left blank

evel (d8u Date: 2023-11-29 1 (4Buvim) Date: 2023.41:20
PERR BEUNIA) 1624
1300) 1300)
1200) vi 1200)
00 —t 100
1000) - 1000)
900 A 900 peaKwNLY)
800 5 809
- ‘
70.0) 700 —HL e =
60 500
p g MNW i - W il
409 409
309 309
200 200
100 100
00 5630 5650. 5670, 5690, 5710. 5730. 5750. 770 5790, 5310, 5930. 5350, 5070. 5095 000 2000, 3000, 000, 5000, G000, 7000
Frequency (MHz) Frequency (MHz)
Site $03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE(UNITA)_16-24 3m 9120D_02294_230630 VERTICAL Condition PEAK(UNII-4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (¢Buvim) Date: 2023-11-29
1300)
1200)
109
1000)
900
809
709 AvGuHLY)
500
500 —
409 — )
B
EY S
204
100
000 2000, 300 000, 5000 000, 7000
Frequency (MH2)
Site 03CHI5-HY
Condition AV6(UNII-4) 3m 9120D_02294_230630 VERTICAL

RBW:1000.000KHz VBW:1.300KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D36 of D81



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/37 CH169 5845MHz

4+3

Vertical

Fundamental

Peak

) (@BuVim)

1000 AN
e ok

Frequency (MHz)

Site $03CHI5HY

Condition +PEAK_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

J (@Buvim) Date: 202311-29

s0q) ( It

70.0| ™ AVG_BE(UNIL4) |
L

40.0| It 1

10 S S

750 5780, 5800. 5820 5040, 5860 5880 5000, 5920 5940, 5960, 5980 6000
Frequency (1Hz)

Site +03CHI5-HY
Condition + AV6_BE(UNII 4) 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:1.300KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D37 of D81



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/40 CH177 5885MHz

4+3

Horizontal

Fundamental

Avg

Left blank

Date: 2023.11.20 1 aBavim) Dat: 2023120
PEABET_T678
104 130
1204 / 1200
100 L oo
1009 | . 1000
90.0/ e 900/ PEAKIUNILY).
80.0) A 80.0f
7
704 L g VT VLT L L
s0d Y
saq 50 p—
r e o A
400 Y R
504 304
204 By
104 100
w00 o Seen Sard s6S0 S7i0. S70 5760 G770 S SO0 600 0. S0 56s Ty 700 £ [ ED oo 7w
Frequency iz Frequency (ke
Site +03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 HORIZONTAL Condition PEAK(UNII-4) 3m 9120D_02294_230630 HORIZONTAL
 RBWAI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 aBavim Date: 2023129
1300
1200
109
100
o0
s0q
- vy
Y
50
400 R \—
—————
FY SR
200
100
00 00 o0 [ ED oo 7w
Froquoncy (ko)
Site. 03CHI5-HY
Condition AV6(UNII-4) 3m 91200_02294_230630 HORIZONTAL

RBW:100000KHz VBW:300.000KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D38 of D81



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 52/40 CH177 5885MHz

443 Horizontal Fundamental

) (@BuVim) Date: 20231-29

1000 LN

90| N PEAK BE(UNILY)

iy
504 Wik
n,,mwhmwww.w

750 5780 5000, 5020, 5040 5060 5060 5000, 5920 5040 5960. 5980. 6000
Frequency (MHz)
Site $03CHI5HY
Condition +PEAK_BE(UNIT 4) 3m 9120b_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

J (@Buvim) Date: 202311-29

|
S
600] /
7 S S R el

200)
100

750 5780, 5800. 5820 5040, 5860 5880 500, 5920 5940, 5960, 5980 6000
Frequency (1Hz)

Site +03CHI5-HY
Condition + AV6_BE(UNIT 4) 3m 91200_02294_230630 HORIZONTAL
+ RBW:100.000KHz VBW:300.000KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868

Page Number : D39 of D81
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI Band 4 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 52/40 CH177 5885MHz
4+3 Vertical Fundamental
1004 v ! 1004
904 p il 900) PEAK(UNILY)
80.0| // 80.0|
700| ,// ( 700l T HEe b i | i
|
500 4 Jmy. s00) g it
pwm T
00| 1 40.0) D s
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 VERTICAL Condition PEAK(UNII-4) 3m 9120D_02294_230630 VERTICAL
RO TOO 00K VP 3000 000KF . ST Ao IOD0000K s VoW 500000001 T
Peak
i
i - -
Ju.n_,ww"—/d/‘-‘_/
Site 03CHI5-HY
Condition AVG(UNII-4) 3m 91200_02294_230630 VERTICAL
RBW:100.000KHz VBW:300.000KHz SWT:Auto
Avg Left blank

TEL: 886-3-327-0868

Page Number : D40 of D81
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/40 CH177 5885MHz

4+3

Vertical

Fundamental

Peak

) (@BuVim)

Date: 20231-29

'
60 M
504
e
o

I

N PEAK BE(UNILY)

w‘w’wkwmm«mwwwm

750 5780, 5800, 5620 5040, 5860 5880 5900, 5920 5940, 5960, 5980 6000
wz)

Site
Condition

Frequency (
+03CHIS-HY

+PEAK_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

J (@Buvim)

Date: 202311-29

1300
1200
ol
1000
90
804
700
0.
S0
409
304
200
100

\\\ 2

750 580,

Site
Condition

5800, 5820 580 5860, 5860,
Frequency (1Hz)

£ 03CHI5-HY

900 5920 5040, 5960, 5980 6000

+ AV6_BE(UNII 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:100.000KHz VBW:300.000KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D41 of D81



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307F

UNII-4 - 5850~5895MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH169 5845MHz

4+3

Horizontal

Fundamental

Avg

Left blank

o (aBuvm) Dates 2023.11.20 ) @uvim) Dater 20231120
PERK [BEUNI) 162
1300 1300
1200 4 1200
100 LA 1100 4
1004) v LA 1009
90.0| - 90.0{ PEAK(UMNIL4)]
v
504 » 300
LY SRS . oo VT L
oM
500 ol 500) SE—
ol et
404 100 et
204 309
204 209
109 100
S0 560, 5650 5670, 5690, 570, S0 5750, 5770, 50, 510, 5e0. 5as0 Ser0 5ass o0 70 5000, 00 0 o0 C
Frequency (1) Frequency (i)
site £03CHIB-HY site 03CHI5-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 HORIZONTAL Condition PEAK(UNII-4) 3m 9120D_02294_230630 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Dater 20231120
1300
1200
1100
1000
900
300
700 AvswHLy
[
" )L
400 = S
30,0} T
200
100
00 7000, 5000, 000, ED w000, )
Frequency (H:)
site 03CHI5-HY
Condition AVG(UNII-4) 3m 9120D_02294_230630 HORIZONTAL

RBW:1000.000KHz VBW:1500KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D42 of D81



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CH169 5845MHz

443 Horizontal Fundamental

) (@BuVim)

; i
i

S0l o

Date: 20231-29

750 5780, 5800, 5920 5840 5060 5880 5900. 5920, 5940, 5960, 5980, 60

0
Frequency (1Hz)

Site $03CHI5HY
Condition +PEAK_BE(UNIT 4) 3m 9120b_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 2023-11-29
1300]
1200)
10,
1000]

o flln
70.0| / Lv\/\ >
b el

300

. AVG_BE(uNLY)

200)
100

750 5780 5800, 5620 5040 5860 5860 5000, 5920 5040 5060. 5980, 6000
Frequency (MHz)
Site +03CHI5-HY
Condition + AV6_BE(UNIT 4) 3m 91200_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:1500KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868

Page Number : D43 of D81
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH169 5845MHz

4+3

Vertical

Fundamental

Avg

Left blank

oate: 20231120 1B bats 2023120
P U157
1204 1300
1204 / 1200
o L 1o
1004 1/ P 1000
90.0| ,/ 90.0| PEAK(UNILA)|
s0d y 00
700} ,// /.JV 700l T L e L ‘
ool Wﬂl a0
400 P PSRRI, o e
304 300
204 204
10d 100
o0 s SRen SeTn See. S7Io. $7%0. S50 F7o FieG 0T 0% 0 B0 5ms o0 oo oo oo £ o 7o
ey e Freauncy e
Site. : 03CHI5-HY Site. 03CH15-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 VERTICAL Condition PEAK(UNII-4) 3m 9120D_02294_230630 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auta RBW:1000.000KHz VBW3000.000KHz SWT:Auto
Peak
1 aBevim) bat: 2023120
1300
1200
g
1004
s0d
w0
d sy
saq
500
40q L I
Ju.nw/ﬁ"’—‘/v“—/A
200
104
550 oo oo oo o0 T T
Frecuency i)
Site. 03CH15-HY
Condition

AV6(UNII-4) 3m 9120D_02294_230630 VERTICAL
RBW:1000.000KHz VBW:1500KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D44 of D81



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CH169 5845MHz

4+3 Vertical Fundamental

) (@BuVim)

Date: 20231-29

1000 >
90| N PEAK BE(UNILY)
s00)

750 5780 5000, 500, 5040 5060 5080 5000, 5920 5040 5960. 5980. 6000
Frequency (MHz)
Site $03CHI5HY
Condition +PEAK_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

J (@Buvim)

N u
80.0 AN

} . AVG_BE(uNLY)

Date: 202311-29

750 5780, 5800. 5820 5040, 5860 5880 5900, 5920 5940, 5960, 5980 6000
Frequency (1Hz)

Site +03CHI5-HY
Condition + AV6_BE(UNII 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:1500KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868

Page Number : D45 of D81
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH177 5885MHz

4+3 Horizontal Fundamental

Date: 20231.29 1 (dBuVim)

oo 223129
e B 154
w0 0g
- ] -
g L o
10 1/ . w0g
90| iy 90.0) PEAK(UNILA)
80.0| A 80.0|
/7
70.0) -

7 700 —HL e f =

600) 500)

s00] : 500) ——
A i

400

sttt
P
300)

200)
100

500 5630 5650, 5670, 5690, 5710 5730 5750 5770 5790. 5010. 5830, 5850 5070 5895 000 2000, 3000,
Frequency (1Hz)

000, 5000 000, 7000
Frequency (MHz)
Site $03CHI5HY Site 03CHI5-HY
Condition +PEAK_BE(UNITA)_16-24 3m 9120D_02294_230630 HORIZONTAL Condition PEAK(UNII-4) 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 2023-11-29

700 VG|

g p—

000 2000, 3000 000, 5000 000, 7000

Frequency (MH2)

Site 03CHI5-HY

Condition AV6(UNTI-4) 3m 9120D_02294_230630 HORIZONTAL
RBW:100.000KHz VBW:300.000KHz SWT:Auto

Avg Left blank

TEL: 886-3-327-0868

Page Number : D46 of D81
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH177 5885MHz

4+3

Horizontal

Fundamental

Peak

) (@BuVim)

—
wnd
Iy
o
1nd £
w N seac obumns)
o
g
s0d MMWW ,
O e bt e s
oo
s
g
o
W TN

Site
Condition

Frequency (MHz)

$03CHI5HY

+PEAK_BE(UNIT 4) 3m 9120b_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

J (@Buvim)

Date: 202311-29

1300
1200
ol
1000
90
804
700
0.
S0
409
304
200
100

e
"/f \\ 2

750 5780, 5800, 5620 5040, 5860 5880 5000, 5920 5940, 5960, 5980 6000
Froqu

Site
Condition

ency (Mz)

+03CHI5-HY

+ AV6_BE(UNIT 4) 3m 91200_02294_230630 HORIZONTAL
+ RBW:100.000KHz VBW:300.000KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D47 of D81



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH177 5885MHz

4+3

Vertical

Fundamental

Avg

Left blank

1004 v N 1004
90.0| v // v 90.0| PEAK(UNILA)|
700} ,// 700l T L e L
MMWMM g I — N—
RPNOPIE e
oy I
T ey
Site. : 03CHI5-HY Site. 03CH15-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 VERTICAL Condition PEAK(UNII-4) 3m 9120D_02294_230630 VERTICAL
REWI000000KHE VOW:3000000KHs SWT-Auto RBWI000000KHs VOW-30000000 2 SWT:Auto
Peak
by
100 N —
Ju.n,.w\/“*'/-/’vf
e
Site. 03CH15-HY
Condition

AV6(UNII-4) 3m 9120D_02294_230630 VERTICAL
RBW:100.000KHz VBW:300.000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D48 of D81



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH177 5885MHz

4+3

Vertical

Fundamental

Peak

) (@BuVim) Date: 20231-29

1300
1200
0|

1000 LN

s0d v N pea ek

s0d t’f \\"\N ,
ool MMWMMMMMW«MW T/wwmmw

750 5780 5000, 500, 5040 5060 5080 5000, 5920 5040 5060. 5980. 6000
Frequency (MHz)
Site $03CHI5HY
Condition +PEAK_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg

J (@Buvim) Date: 202311-29

prae
|

S0 s .
An.n_,._._—-__»‘~———'/"f

750 5780 5800, 5620 5040 5860 5060 5000, 5920 5040 5060. 5980, 6000
Frequency (MHz)
Site +03CHI5-HY
Condition + AV6_BE(UNII 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:100.000KHz VBW:300.000KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D49 of D81



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

UNII-4 - 5850~5895MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH167 5835MHz - L

4+3

Horizontal

Fundamental

Avg.

Left blank

130.0| ‘ 1300
0| e 04|
1000] il 1000
00| // } 00| PEAK(UNIL4)|
I
7001 1 s "\\W 00— PP T s el /
50.0| I 50.0|
et et 8 o WWWNMMMMWWJ et
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNII-4) 3m 91200_02294_230630 HORIZONTAL
oW 000000k 3000 000Nt o A000000cs s S0 00k Surruns
Peak
500 |
00| S pe— T
JWA—W""M"_/AN
Condition

: AVG(UNIT-4) 3m 9120D_02294_230630 HORTZONTAL

+ RBW:1000000KHz VBW:1.000KHZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI UNII- 4 5850~5895MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH167 5835MHz - R

443 Horizontal Fundamental

el (dBuVim) Date: 2023.08.05

1300 ‘

N

1004
00| MVW‘A\ \\\ PEAK_BE(UNIL),
800 Mty
’ T
Y P p— 4l 5

509 e

750 5780, 5800, 5820 5840 5860. 5880, 5900. 5920. 5040 5960, 5980, GO
Frequency (MH2)

Site +03CHIS-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

el (dBuVim) Date: 2023.08.05

1304
1200
1100
1004
500 oo
500 . AN
704 P M N A6 s
609 il 1
504 Ml 2
40 e S
304
204
100

750 5780 5800, 5820 5840 5860. 5850, 5000, 5920. 5040 5060, 5980, GO
Frequency (MH2)

Site +03CHIS-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D51 of D81



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH167 5835MHz - L

4+3

Vertical

Fundamental

Avg.

Left blank

el @Buvim) Dates 2023.08.05 ) @Buvim) Dates2023.08.05
PEAK BEON) 1670
130, ‘ 130,
1200 a 1200
o) 1L 100 X
~
1000 - Ml\ﬁﬁ'\w 1000
00| A f WL 00| PEAKUNLY)
a0 A oo 500
mng/ W’W WMN% 700] 1 o B e 1 e
602 ot 600
500 : 500 Vg
O T et e B S
404 400 .
30 304
200 200
100 100
G0 Se%0. 5650, 5670, 5680 5710, 5730 5750, 5770 5750, S0, 5430, 5850, 5970 5695 w00 7008 5000 000 ED ED T
Frequency (i) Frequency ()
Site £03CHI5-HY site £03CHI5-HY
Condition  PEAK_BE(UNIT4)_16-24 3m 9120D_02294_230630 VERTICAL Condition :PEAK(UNTI-4) 3m 9120D_02294_230630 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Dates 2023.08.05
1300
120
o)
1000
a0
s04)
709 ALy
(
50| \
104 e ey
300
200
104
%0 7000, D 000 £ ED 7
reauency (1Hr)
Site £03CHI5-HY
Condition

+ AV6(UNTI-4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000000KHz VBW:1.000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI UNII- 4 5850~5895MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH167 5835MHz - R

4+3 Vertical Fundamental

el (dBuVim) Date: 2023.08.05
1300
1200
g
N
1000 S
90| No PEAK BE(UNILY)
200 s
700) "

T
Y .
500] i S
po prstindy
200
00
100

750 5780, 5800, 5820 5840 5860. 5880, 5900. 5920. 5040 5960, 5980, GO
Frequency (MH2)

Site +03CHIS-HY
Condition +PEAK_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

el (dBuVim) Date: 2023.08.05

1300
1200
o)
1000

a0 vy
80.0/ \\\
704 perett . N AVG_BEWNLY

600] M W

50,00 M2
400 —
304
204
100

750 5780 5800, 5820 5840 5860. 58%0. 5000, 5920. 5040 5060, 5980, GO
Frequency (MH2)
Site +03CHIS-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D53 of D81



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307F

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH175 5875MHz - L

4+3

Horizontal

Fundamental

Avg.

Left blank

el (Buvim) Date: 2023.08.05 A @Buvim) Date:2023.08.05
EAK [GEUH) 1620
1300 ‘ 1300
1200 / 1200
o) Lt o) 1
~
1000] - Al 1000
90| Y 90| PLAK{UNLS
I fut oo T LT
wd e wd LM
50 y 50 =
40 ™ PYE——————— LS .
304 300
200 20|
100 100
00 5630, 5650, 5670, 5690 5790 5730 5750 770, 5790, 5310, 5430, 5850, 5470, 505 000 700 500, 000 5000, 000 T
Frequency (WHz) Frequency (WHz)
Site + 03CHI5HY site + 03CHI5HY
Condition + PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 HORTZONTAL Condition : PEAK(UNII-4) 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1 (¢Buvim) Date:2023.08.05
1300
1200
o)
1000
90
a0
704) AvGwHLY)
60
T
400 ——
300 e
200
100
000 2000, 5000 000 5000 o0, 7
Frequency (WHz)
Site + 03CHI5HY
Condition + AV6(UNII-4) 3m 9120D_02294_230630 HORTZONTAL

+ RBW:1000000KHz VBW:1.000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI UNII- 4 5850~5895MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH175 5875MHz - R

443 Horizontal Fundamental

el (dBuVim) Date: 2023.08.05

1300 ‘

2

RS
X et o
o WNJM NULYIRNG oo haams
!
MWWM vt

750 5780, 5800, 5820 5840 5860. 5880, 5900. 5920. 5040 5960, 5980, 6O
Frequency (MH2)
Site +03CHIS-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

el (dBuVim) Date: 2023.08.05

1300
1200
o)
1000

900

s00) S

700] M”NM . AVG_BEWIILY
600] [ S

500) o = —
A=

300]

200)
100]

750 5780 5800, 5820 5840 5860. 58%0. 5000, 5920. 5040 5060, 5980, GO
Frequency (MH2)
Site +03CHIS-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307F

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH175 5875MHz - L

4+3

Vertical

Fundamental

Avg.

Left blank

el (Buvim) Date: 2023.08.05 A 6Buvim) Date:2023.08.05
EAK [GEUH) 1620
1300 ‘ 1300
1200 / 1200
o) Lt o) 4
1004 g Mo 1004
90| Y 90| PLAK{UNLS
S0 we a0
700) e oo T LT
60 i 60|
s00) , ",-Q«MM s00) W
o T o I DU s S S
304 304
200 20|
100 100
00 5630, 5650 5670, 5690 5790, 5730 5750 6770, 5790, 5310, 5430, 5850. 5470, 505 000 700 500, 000 5000, 000 T
Frequency (WHz) Frequency (WHz)
Site + 03CHI5HY site + 03CHI5HY
Condition + PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 VERTICAL Condition : PEAK(UNIT-4) 3m 91200_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1 (¢Buvim) Date:2023.08.05
1300
1200
o)
1000
90
a0
704) AvGwHLY)
60
500] f
300
200
100
000 2000, 5000 000 5000 o0, 7
Frequency (WHz)
Site + 03CHI5HY
Condition : AV6(UNII-4) 3m 9120D_02294_230630 VERTICAL

+ RBW:1000000KHz VBW:1.000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D56 of D81



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI UNII- 4 5850~5895MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH175 5875MHz - R

4+3 Vertical Fundamental

el (dBuVim) Date: 2023.08.05

1300 ‘

~
1009 L
{

. N
o s

X MW'N i i
ol gt D e

750 5780, 5800, 5820 5840 5860. 5880, 5900. 5920. 5040 5960, 5980, GO
Frequency (MH2)
Site +03CHIS-HY
Condition +PEAK_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

el (dBuVim) Date: 2023.08.05

1300
1200
o)
1000

90.0/ oy
80.0/ \\\
70d " Mo v sk

0ol M,,M‘W .
o —— “’WMWW

400 Ty

300]
200)
100]

750 5780 5800, 5820 5840 5860. 58S0. 5000, 5920. 5040 5060, 5980, GO
Frequency (MH2)
Site +03CHIS-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No.

: FR380307F

UNII-4 - 5850~5895MHz

WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH171 5855MHz - L

4+3

Horizontal

Fundamental

Avg.

Left blank

130.0| ‘ 1300

100 e 100

::; /// i (WM/ Pt i:z “ PEAK(UNILA)

7000 /'/ 700 H+H PHEE o H [ ’

| /

500] 2 " peagrf1! 500] S

400 & - %MMWWMMJWWM

Condition : PEAK_BE(UNIT4)_16-24 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNII-4) 3m 9120D_02294_230630 HORIZONTAL

RO TOOOROKEIE VEW3000 000G oW At o A000000cs s S0 00k Surruns
Peak

R | —
30.0} Ava‘M—'VIMVA
Condition

: AVG(UNIT-4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000000KHz VBW:1500KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI UNII- 4 5850~5895MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH171 5855MHz - R

443 Horizontal Fundamental

el (dBuVim) Date: 2023.08.31

1300 ‘

N

1000 B

<
J
s0d - . pea stuna)
s0d
70d .
604 Www el

500l i WY .

750 5780, 5800, 5820 5840 5860. 5880, 5900. 5920. 5040 5960, 5980, GO
Frequency (MH2)

Site +03CHIS-HY
Condition + PEAK_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

el (dBuVim) Date: 2023.08.31

1300
1200
o)
1000

90

s0d ROy T
700 N AVG_BE(UNILA)
s0d .
T
Y 'N,,/-(VWW

s00] oo S
400 ===
300]
200)
100]

750 5780 5800, 5820 5840 5860. 5850, 5000, 5920. 5040 5060, 5980, GO
Frequency (MH2)

Site +03CHIS-HY
Condition + AV6_BE(UNIT 4) 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000000KHz VBW:1500KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No.

: FR380307F

WIFI UNII- 4 5850~5895MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH171 5855MHz - L
4+3 Vertical Fundamental
1300] ‘ 130.0]
110.0| - - 14 110.0( 1
100.0| - 100.0|
00| e i WMV\FW it 00| PEAKUNLY)
20.0| A 20.0|
70| . 70| e 10 LT
‘
L S L W—
40, e ! P — gl At A
L T T o T
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_02294_230630 VERTICAL Condition : PEAK(UNII-4) 3m 9120D_02294_230630 VERTICAL
o Tooo 00Kz 3000 000KHE ST At oW 000000k 1 o 300500062 S At
Peak
]
Y § N—
Jﬂ.ﬂww
Condition : AV6(UNII-4) 3m 9120D_02294_230630 VERTICAL
AoV 100000bks VW 150063 SuTAuts
Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

WIFI

UNII- 4 5850~5895MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH171 5855MHz - R

4+3

Vertical

Fundamental

Peak

el (0B

) Date: 2023.08.31

N
wd NIMMW’NWW""VMW N senc skusa)
by 4 fact
WMWV\/W“ WNWMWW\MW

750 5780, 5800, 5820 5840 5860. 5880, 5900. 5920. 5040 5960, 5980, 6O

Site
Condition

Frequency (MH2)

+03CHIS-HY

+PEAK_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

el (dBuVim) Date: 2023.08.31

1300
1200
o)
1000
90
S0
704
60,
50
40
304
200
100

g T

mw,/wwwvwmwvwvw
o
RN AVG_BE(UNILY)|

LIRS
Wi,
WWNN

750 5780,

Site
Condition

5800, 5820 5840 5860. 5880, 5000. 5920. 5040 5060, 5980, GO
Frequency (MH2)

+03CHIS-HY

+ AV6_BE(UNIT 4) 3m 9120D_02294_230630 VERTICAL

+ RBW:1000000KHz VBW:1500KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D61 of D81



ssamonias. FCC RADIO TEST REPORT

Report No. : FR380307F

UNII-4 - 5850~5895MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI UNII-4 - 5850~5895MHz Harmonic @ 3m

ANT 802.11a CH169 5845MHz

4+3 Horizontal

Vertical

A (@Buvim) Date: 2023

0802

1300
1200
00|
1000
90|
s00]
700 R =R ) f
s00]

g Pt
300]

200)

100

PEAKUI)

AV
500) e e

0005000, 10000, 14000, 6000,

12000,
Frequency (MHz)
Site +03CHI5-HY

Condition +PEAK(UNIT) 3m 9120D_02294_230630 HORIZONTAL

Peak

Avg.

Date: 20230802

1300
1200
00|
1000
90|
s00]
700
s00)

s00]

P S

300]
200)
100]

0005000,

Site
Condition

10000,

+03CHI5-HY
:PEAK(UNIT) 3m 9120D_02294_230630 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D62 of D81



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI UNII-4 - 5850~5895MHz Harmonic @ 3m

ANT 802.11a CH169 5845MHz

443 Horizontal Vertical

i R coum T
o o
o o
o o
wod wod
o o
o p
g g
00 VG 54| 00 VG54
" o
o O O B o N I
s m
aq aq
s s
TR R TRl T R e T T
i i
st . sre oscrs v
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition : AV6_54 3m 9120D_02294_230630 VERTICAL
Peak
v R coum R
o o
o o
o o
wod wod
o o
p p
g m
s o s -
" p —
An,(.v“"’_’/’,'F—-\\“"/’_‘/\‘“ﬁ//lv~<\‘~ An,a\h"’_"/ﬁ\f\/, |
s s
g g
" -
T T T T T T T T TR T T T
GG GGG
st oscHus Y st oscHus Y
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition : AV6_54 3m 9120D_02294_230630 VERTICAL

Avg.

TEL: 886-3-327-0868

Page Number : D63 of D81
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR380307F

WIFI UNII-4 - 5850~5895MHz Harmonic @ 3m

ANT 802.11a CH173 5865MHz
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